Aog Max

7/000XT Fixed Head

Spare part manual

www.logmax.com

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

Ver. 1.5 2



Log Max 7000XT Fixed Head
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

Applies to serial number: 470062-

Ver. 1.5 4



Log Max 7000XT Fixed Head
Spare part manual

Contents

1. Frame and protection ... 9
Frame with proteCtive COVET..........cooiiiiiiieee e 11
2. Delimbing unit ... s 17
Delimbing UNit... ... 19
LOWET KNITE <.ttt et e e e e et e e e e e e e e eeeees 23
UPPEI KNITE <.ttt e e e e e e e e e et et a e e e e e e e aaeeeeeeenenne 27
Hydraulic UpPer KNIfe ..... ... e 29

3. Feeding Unit.......oooiiiiee 31
ROIBI @IMIS ...t e e et e e e e e et e e e e e e eaaaneeeaeees 33
Feed roller arms MS11, @SSemMDBIY .......ooovimiiiiiiiie e 37
Feed roller MOtors VA2 ... et e e e e e e e 39
Feed rollers, V-STEEI VA2 ... e e e e e 43
Feed rollers, V-StEel IMS 1T ... ... e e e e ees 45
Feed rollers, STEEI VA2 ... .t e e e e ees 47
Feed rollers, StEel MS T .. ..o et e e e e e e eaeens 49
Reduction gear BreVini....... ... . et 51
Reduction gear BONfIGlioli ..........oeviiiiiiiiiii et 53

L S |1 == L= U] ] 3 ' 55
MEASUINNG WRNEEL.......uuiiiiiiiiiiiiiie ettt 57
Diameter MEASUIING ......ueiiiiiiiiiiii e e e 61

5. SaW UNIt ...t e e e e e e 63
Saw UNit, 10P SAW O8XL ... 65
TOP SaW, NYAraUlICS......ccooieeeeeee e 69
Top saw, ManIfold...........ccoooiiiiii e 73
Top saw, MaNIfold ...........ooomiiiii e 75
T (o] o] 1 o] o PR 77
Saw 411XL & 418 NYArauliCS .....eeeeeiiiiiiieeeeeee e 81
Super Greasy NYArauliCs ............eeiiiiiiiiiii e 85
SUPEE GIEASY ...eeeeeieieiiiiee e e e ettt ettt ettt e e e e e e e e e e e e e e e e e e e e e e e s annnnneeeeees 89
Main saw, 418 (Standard).............euuuuiiiiiiiiiieeeee e 91
SAW UNIE 518 Lo e e e e e 95
Tension device saw UNIt 518......oooiiiiiiiiiiii e 99

Bar holder #7 15 MM STD ....ouuiiiiiiee e 101

SAW 518 NYAraUlICS. ...t 103
6. Rotation Unit.........ooreeei e 107
ROtatioN UNIt. ..ot e e e e e e e e e e e eeaaeees 109
A X oo =X o] 4 = 113
oo N U] SRS PPPPOPP 115
EAQE COVET ...ttt e e e e e 117
Slide hammEr Kit..........oiiiiie e e e e 119

[T aTo I =T o To PP UPUUPPTTR RPN 121
1T I = o 1 o] g To ] (Yo = | U EEPPPPPPPPIN 123

LN 1= T =P TPPPP 125
Tools, SaW 411H, 418H .. .. 127
10 =1 o U RRPPPRRPUPORPN 129




Log Max 7000XT Fixed Head
Spare part manual

Electrical controlled measuring Wheel ... 131
LOW PresSsure CONTIOL ... ..ooiieiiii e e e e e 133
Active friCtion CONTIOL.........ooi i 135
BYPASS VAIVE......oeeee e 137
8. Hydraulic system ... s 139
HydrauliC SYSIEM ... e 141
Hydraulic system, left manifold ..., 145
Right main manifold ... e 147
Right manifold, major functions valve sections ..............ccccceeeiiiiiiiiiiiiiiii, 149
I L= 0T USRI 151
Right main manifold, major functions spool controls ..............cccccoeeeiiiiiiiiinnnn, 153
Delimbing knife section L-90 compensators................uvceeeieieiiieeeeeeieceeeeiiins 155
Right main manifold, major functions L-90 ..............ooviiiiiiiii, 157
ENd SecCtion, L-90.......coo e 159
Inlet section EC - K170 VAIVE .......uueeiiiiiiiiiiieeeee et 161
Feeding section EC - K170 VAIVE ......ccoooeiiiiiiiieeeeee e 163
Feeding section PC K170 ValVe ........cccoooiiiiiiiiiieceee e 165
Compensator plug, feeding unit ... 167
Relief valves, feed sections K170 valVe ... 169
MiIdSecCtion, K170 VAIVE...... oo 171
Hydraulic cylinder 63/40...........coooiiiiiieecee e 173
[0 o (1 P URPUUPR 175
Hydraulic cylinder 63/40..........ccoooiiiiieeeeee e 177
Hydraulic cylinder 25/16-45............ooommmmeeeee et 179
Saw CyliNder 40/25 ... ———— 181
o 1Yo [ = U] Tod oY/ [T o = b 183
9. Control SyStem ... 185
EleCtriCal SYSIEM ... .o 187
Electrical system saw unit 411, 418, 518....cooeeiiiii e 189
LOG Mate B00 ... e e e e aaaaa 191
Terminal DOX, IT/PC 4O2........oeeeeeeeeee et e e e e ens 193
Lower CONNECHION DOX .....ooiiiiiiiiieeiee e e e e e e e eeeeeanees 195
Dasa brackets and DOXES .......cooooi i 197
10. HOSE KitS ...coeeeiieeeci s re s s e e e s e e s e 199
Ver. 1.5 6



Log Max 7000XT Fixed Head
Spare part manual

7 Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

Ver. 1.5 8



Log Max 7000XT Fixed Head

1.Frameandprotection
Spare part manual

1. Frame and protection

9 Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

1.Frameandprotection

% Loc-tite 603
¥¥% Loc-tite 243

Log Max 7000 XT - Fixed Head

10

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

1.Frameandprotection

Frame with protective cover

Structure

006100FH-2

Pos. | Part no. Quantity | Description Specification

1 047101 1 [ Frame Harvester Cmpl./kmpl.

2 1|Frame Topsaw

3 015642 2 [ Magnetic plug G1/2"

4 013312 1| Wear plate

5 512028 2 | Bushing Str./ Rak 60x40

6 625000 5 [ Grease nipple G 1/8"-r

7 601103 2| Seal ring 1/2"

8 013845 1 [Plate LM 7000XT FH

9 500651 4 [ Screw CSS 2.2x4,5

10 047131 1 [ Cover compl

11 047130 1| Cover

12 519085 4 [Hood latch

13 500042 12| Screw M6S M8x16 8.8

14 503055 12 | Washer Nordlock M8

15 1022223 1| Cover

16 501119 2| Socket screw MC6S M12x100 12.9

17 500022 4 | Screw M6S M6x14 8.8

18 503073 8 | Washer Nordlock M6

19 519110 4 [ Decal “XT Series”
012594 2 | Decal Log Max

20 011561 1 [ Decal

21 011562 1 [Decal

22 500108 1| Screw M6S M12x140 8.8

23 502056 2 | Nut M12

24 022425 1| Cover

25 017648 1| Cover

26 519100 1 [ Decal »,Chain shot“ / Kedjeskott

27 500090 9| Screw M6S M12x25 8.8

28 503057 25 [ Washer Nordlock M10

29 501092 4 | Socket screw MC6S M10X40

30 016851 1|Cap

32 015519 1| Wear plate

33 503076 9 | Washer WIDE/STOR nordlock M12

11

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

1.Frameandprotection

% Loc-tite 603
¥¥% Loc-tite 243

Log Max 7000 XT - Fixed Head

12

Ver. 1.5



Log Max 7000XT Fixed Head

1.Frameandprotection
Spare part manual

Structure

Pos. | Part no. Quantity | Description Specification

34 015525 1 [ Prot. Cover Right / Hoger Top Saw

016542 1 [Prot. Cover R.H/HO for/for Welded/svetsade

knifes Top saw

35 015524 1| Prot. Cover Left / Vanster Top Saw

016541 1 [ Prot. Cover L.H/VA for/fér Welded/svetsade

knifes Top saw

36 015522 1 [ Sensor cover

37 500071 4 | Screw M6S M10x40 8.8

38 016077 1| Cover Dia.measuring /Diametermatn.

39 016296 2 [ Cover Saw cylinder

40 501087 6 | Socket screw MC6S M10X20

41 014719 1| Screw M 24X80

42 500072 4 | Screw M6S M10X45 8.8 FZB

43 540074 11 0O-ring 17.3X2.4

44 015780 1| Cover Measuring wheel /Mathjul

45 013074 1 [ Decal ‘Read Manual’ / Las manualen

46 502012 1| Nut M6M M24

47 |601005 1| Plug G 3/4”

48 500078 2| Screw M6S M10x75 8.8

49 016294 1 | Prot. Cover Top saw /Toppsag

50 526021 1 [ Gas spring shock

51 510123 2 | Fork link

52 500069 10 | Screw M6S M10x30

53 513042 2 | Screw P6SS M12x50

54 502056 2 [ Nut M12 Locking

55 500066 5| Screw M6S M10x20 8.8

56 502055 2| Lock nut M10

57 017022 1| Spacer 616MM

58 543012 1 [ O-ring 27.6X2.4

59 1645490 1| Hose 5490

60 |601060 1| Banjo bolt G 1/4°

61 601200 3 | Cu-washer 13X19X1.5

13 Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

1.Frameandprotection

% Loc-tite 603
¥¥% Loc-tite 243

Log Max 7000 XT - Fixed Head

14

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

1.Frameandprotection

Structure
Pos. | Part no. Quantity | Description Specification
65 |503060 13 | Washer M12
66 015037 1 | Breather valve cmpl.
67 015536 1| Plate 7000XT
68 602055 1 [ Coupling G 1/4*
69 601101 1| Seal ring 1/4¢
72 519109 1| Decal 7000XT
73 512211 2 | Bushing
75 |500091 2| Screw M6S M12x30
76 500111 1| Screw M6S M12x170
77 011537 1| Plug R1 V4"
78 1601006 2 | Hex plug R1 V4
79 501124 2 | Socket screw MC6SM12x160
80 501121 1 [ Socket screw MC6 M12X120
81 502056 1 [ Low nut locking M12
82 016495 1| Cover
83 503075 11 [ Washer WIDE/STOR nordlock M10
84 500068 3 | Screw M10X25
85 015636 1 [ Bottomplate Std
015631 1 [ Bottomplate Toppsag / Topsaw
87 601007 1 [Hex plug 1/2’R
88 503065 3 | Washer Nordlock M6
89 016817 1 [ Cable bracket
90 501156 30 | Socket screw MC6S M18X160

15

Ver. 1.5



Log Max 7000XT Fixed Head

1.Frameandprotection
ameandprote Spare part manual

Ver. 1.5 16



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

2. Delimbing unit

17 Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

Alt. Top Saw

>

28

Alt. Welded knifes.

%% Loc-tite 603 [

Log Max 7000XT

Ver. 1.5 18



Log Max 7000XT Fixed Head
Spare part manual

2. Delimbing unit

Delimbing unit

Structure

006111-T, 006111-PT

Pos. | Part no. Quantity | Description Specification

1 10002018 1 [ Delimbing knife, cmpl Standard, Hardwood
034347 (1) [ Delimbing knife, cmpl Molded / gjutna
034247 (1) [ Delimbing knife, cmpl Processor Welded / svetsad

2 10002020 1 [ Delimbing knife, cmpl Standard, Hardwood
034346 (1) [ Delimbing knife, cmpl Molded / gjutna
034246 (1) [ Delimbing knife, cmpl Processor Welded / svetsad

3 1 [ Knife, right

4 1 | Knife, left

5 512029 4 | Bushing WB 60x60

6 625000 2 | Grease nipple G 1/8"

7 601003 2 | Hex plug G 1/2"

8 625001 1 [ Grease nipple KR1/8"90

9 516002 4 | Cotter pin 6,3x50

10 010605 2|Pin 32-79

11 010604 2| Pin 32-102

12 013780 2 [Pin STD: With plug /Med plugg

60 L=346 mm

13 016069 2 [ Threaded ring Top Saw

14 503055 2 | Washer Nordlock M8

15 625000 3 | Grease nipple G 1/8"

16 501070 2 [ Socket screw MC6S M8x20 12.9

17 1601032 2| Coupling G 3/8" UF-UF

18 (601102 6 | Seal ring 3/8"

19 645428 1 |[Hose 5428

20 645426 1 |Hose 5426

21 645427 1| Hose 5427

22 |645425 1| Hose 5425

23 018997 2 [ Cylinder

24 012476 2 | Banjo screw G 1/2"

25 1602018 4 | Banjo body G 1/2"-G 3/8"

26 601103 10 [ Seal ring 1/2"

27 012477 4 | Spacer

28 016066 2|Pin Top Saw

19

Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

Alt. Top Saw

>

28

Alt. Welded knifes.

*%¥% Loc-tite 603 [

Log Max 7000XT

Ver. 1.5 20



Log Max 7000XT Fixed Head
Spare part manual

2. Delimbing unit

Structure

Pos. | Part no. Quantity | Description Specification
29 013872 2 | Guide Washer

30 |601061 2 | Banjo bolt G 3/8"

31 507011 erf | Shim 63x80x0,5
31 507012 erf [ Shim 63x80x1,0
32 1602030 4 | Coupling 1/8"-3/8"

33 015225 1 [ Cylinder ear

36 016539 1 [ Knife edge Left / Vanster
37 016540 1 [ Knife edge Right / Hoger
38 500092 1| Screw M6S M12X35
39 503060 1 [ Washer Nordlock M12

21

Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

207

% Loc-tite 603

Log Max 7000 XT - Fixed Head

Ver. 1.5 22



Log Max 7000XT Fixed Head

Spare part manual

2. Delimbing unit

Lower knife

Structure
006103, 006103-P
Pos. | Part no. Quantity | Description Specification
1 047112 1 [ Bottom knife cmpl. Processor
1 [ Bottom knife
2 047113 1 | Bottom knife cmpl. Standard
1 [ Bottom knife
3 512029 2 | Bushing WB 60x60
4 625000 1| Grease nipple G 1/87-r
5 503055 1 [ Washer Nordlock M8
6 507011 erf [ Shim 63x80x0,5
6 507012 erf [ Shim 63x80x1,0
7 015712 1[Pin 60 L=321
8 016069 1| Threaded ring
9 501070 1 [ Socker screw MCG6S 8x25 12.9
10 516002 2 | Cotter pin 6,3x50
11 013729 1 [Pin 132 L=90
12 625000 2 [ Grease nipple G 1/8"-r
13 018997 1 [ Cylinder
14 |[601033 2| Coupling G 3/8"UF-G 1/2’UF
15 1601103 4 [ Seal ring 1/2"
16 (601102 3| Seal ring 3/8"
17 1601032 1| Coupling G 3/8”-G 3/8” UF-UF
18 | 645433 1| Hose 5433
19 | 645434 1| Hose 5434
20 |601003 1 [Hex plug 72'R
21 016257 1 [ Cylinder cover
22 500078 1| Screw M6S M10X75 8.8 FZB
23 502055 1| Lock Nut Loc M 10
24 012586 1[Pin
25 1602030 2 | Adapter G 1/8"-K G 3/8”
26 013805 2| Coupling G1/2’IF — G1/2’UF
27 016253 1| Clamp
28 503057 2 | Washer Nordlock M10
29 501090 2 | Socket screw MC6S M10X30 12,9
30 015719 1 [ Knife blade

23

Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

207

% Loc-tite 603

Log Max 7000 XT - Fixed Head

Ver. 1.5 24



Log Max 7000XT Fixed Head
Spare part manual

2. Delimbing unit

Structure

Pos. | Part no. Quantity | Description Specification
31 507017 Erf. | Shims 56x89x1

32 015715 1| Subsidy plate

33 0154941 1(Lug

34 601061 1 [ Banjo bolt R3/8"

25

Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
Spare part manual

400 Nm

Fig. 1 8 @/8 295 Ibf 1
1 4 _
m Kalibreringspinne

oo—" Calibrating Pin

3 Spel 0,3-0,7 mm
Play 0,012 -0,028"

9
T~ 3 400 Nm
295 |bf

Med Toppsag.
With Topsaw.

Log Max 7000XT - Fixed Head

Ver. 1.5 26



Log Max 7000XT Fixed Head
Spare part manual

2. Delimbing unit

Upper knife

Structure

006101-TS-2

Pos. | Part no. Quantity | Description Specification

1 047115 1 [ Upper knife cmpl Standard

2 016712 1| Threaded ring

3 505045 1| Screw M6S M24x80 10.9

4 503018 1 [ Washer BRFB 25x45x4

5 017281 1| Plug G11/4"

6 015481 1 [ Shim 35x25x1,0
015480 2| Shim 35x25x0,5

8 502062 1| Lock nut Loc M24

9 526031 1| Spring

10 017282 1 [ Adjuster screw

11 502706 1 [ Lock nut Loc M16

12 501070 1| Socket screw MC6S M8X25 12.9

13 013007 1 [ Magnetic sensor

14 016076 1 [ Magnetic screw

15 [500046 1| Screw M6S M8x30 8.8

16 502701 1| Nut M12x1,25

17 503055 1 [ Washer Nordlock M8

18 016071 1|Pin

19 016592 1| Spacer

20 507017 Erf. | Shims 56x89x1

27

Ver. 1.5



Log Max 7000XT Fixed Head

2. Delimbing unit
9 Spare part manual

Log Max 7000XT - Fixed Head

Ver. 1.5 28



Log Max 7000XT Fixed Head
Spare part manual

2. Delimbing unit

Hydraulic upper knife

Structure

047132

Pos. | Part no. Quantity | Description Specification

1 013433 1| Bracket plate

2 013431 1 [ Bracket

3 500090 2| Screw M12X25 8.8 FZB
4 503060 2 [ Washer M12

5 016627 1 [ Cylinder cover

6 500081 1| Screw M10X100 8.8 FZB
7 500083 1| Screw M10X90 8.8 FZB
8 612049 1 [ Directional valve 24V

9 540036 41 O-ring 7.66x1.78

10 501033 4 | Socket screw MC6S M5X40 12.9
11 013865 1 [ Manifold

12 500074 2| Screw M10X55 8.8 FZB
13 503057 6 | Washer M10

16 602114 1| Seal ring Va"

17 |601068 1| Coupling R1/4"

18 015462 1 [ Hydraulic-cylinder 25/16-45

19 502056 2| Nut M12 Low/Lag
20 645364 1 |Hose 5364

21 645365 1| Hose 5365

22 1601060 4 | Banjo bolt G 1/4"

23 601200 7 | Cu-washer 13x19x1.5

24 515011 2 | Cylinder pin 12x30

25 613031 1 | Orifice M5x1.0mm

26 500070 2| Screw M6S M10X35
27 625005 2 [ Grease nipple M6-90°

28 010170 2 | Spacer

29 503014 1| Washer BRB20X36X3.0
30 502060 1| Nut M20 Low / Lag
31 619057 2| Seal ring 12,42x1,78

29

Ver. 1.5



Log Max 7000XT Fixed Head

. Delimbing uni
2. Delimbing unit Spare part manual

Ver. 1.5 30



Log Max 7000XT Fixed Head

. F ing uni
Spare part manual 3. Feeding unit

3. Feeding unit

31 Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

23
18 ,
TES
[7
@-
@ 15
1\4/ 40

A42 S E /’!f’/ia,‘ 5 K
21 \ IAva® 45
O 14 v ‘”1'

Alt. Pin for MS11

% Loc-tite 603

LogMax 7000XT - Fixed Head

Ver. 1.5 32



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Roller arms

Structure

006160

Pos. | Part no. Quantity | Description Specification

1 047123 1 [ Wheel arm, right. V12 Cmpl./ kmpl.
047125 1 [ Wheel arm, right. MS11 Cmpl./ kmpl.

2 047124 1 [ Wheel arm, left. V12 Cmpl./ kmpl.
047126 1 [ Wheel arm, left. MS11 Cmpl./ kmpl.

5 512028 2 | Bushing WB 60x40

6 625000 2 | Grease nipple G 1/8"-r

7 512029 2 | Bushing WB 60x60

8 015699 2|Pin 60 L=272

9 016069 2 | Threaded ring

10 503055 2 [ Washer Nordlock M8

11 012586 4 [Pin

12 516002 4 [ Cotter pin 6,3x50

13 625000 4 | Grease nipple G 1/8"-r

14 601102 11 | Seal ring 3/8"

15 601061 2 | Banjo bolt G 3/8"

16 645315 1 |[Hose 5315

17 645314 1|Hose 5314

18 645312 1 [Hose 5312

19 645313 1 [Hose 5313

20 645324 1| Hose 5324

21 601032 7 | Coupling G 3/8" UF-UF

22 601062 1 [ Banjo bolt G1/2”

23 015766 2| Clamp 3/8” @20mm
016878 2| Clamp 3/8” @16mm for kf2 Smooth

24 601003 2| Plug 1/2" R

25 501074 2| Socket screw MCG6S M8x45 12.9
501073 2| Socket screw MC6S M8X40 For smooth

26 503055 2 | Washer Nordlock M8

27 018997 2| Cylinder

28 016257 2 [ Cylinder cover

29 500078 2| Screw M6S M10X75 8.8 FZB

30 502055 2 | Nut low Loc M10

31 602030 4 | Bushing G 1/8"-G 3/8"

33

Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

23
18 ,
TES
[7
@-
@ 15
1\4/ 40

A42 S E /’!f’/ia,‘ 5 K
21 \ IAva® 45
O 14 v ‘”1'

Alt. Pin for MS11

% Loc-tite 603

LogMax 7000XT - Fixed Head

Ver. 1.5 34



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification

32 601103 2| Seal ring 1/2”

33 014377 2 [ Rubber damper

34 610140 1 [ Accumulator 0,5L-0Bar EMPTY/ OLADDAD
610141 1 [ Accumulator 0,5L - 85 Bar LOADED/ LADDAD

35 |500022 8 | Screw M6S 6x14 8.8

36 503073 8 | Washer Nordlock M6

37 503060 8 | Washer Nordlock M12

38 501070 2| Socket screw MC6S M8X25 12.9

39 507063 2| Shim 63x98x0,25

39 507011 2| Shim 63x98x0,5

39 507012 2| Shim 63x98x1,0

40 519111 1| Decal 85 bar

41 015695 1 | Left cover V12

42 015696 1 [ Right cover V12

43 016253 2| Clamp

44 503057 4 [ Washer M10

45 (500091 8 | Screw M6S M12x30 8.8

46 501090 4 [ Socket screw MC6S M10x40 12.9

47 013729 2|Pin For MS11

35

Ver. 1.5




Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

mm) Rotationsriktning / Direction of rotation 457 Ibf
= Oljefléde / Oil flow

Log Max 7000 XT - MS11- Fixed Head

Ver. 1.5 36



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Feed roller arms MS11, assembly

Structure

Pos. | Part no. Quantity | Description Specification

2 609097 2 [ Hydraulic motor, cmpl MS 11 1259 ccm

3 500153 16 | Screw M6S M22x50 8.8

4 503071 16 | Washer Nordlock M22

5 500090 8 | Screw M6S M12x25 8.8

6 503060 8 | Washer Nordlock M12

7 601368 4 | Coupling G 3/4”->SAEO 1 1/16”

8 543067 4 | O-ring 23,47x2,95

9 602027 1 [ Coupling G 3/8 UF-IF

10 [645391 1| Hose 5391

11 645393 1| Hose 5393 Med Toppsag/ With Top Saw

12 [645390 1| Hose 5390

13 645392 1 |Hose 5392 Med Toppsag/ With Top Saw

14 | 645337 1| Hose 5337

15 | 645338 1| Hose 5338

16 (601102 2| Seal ring G 3/8”

17 601032 2| Coupling G 3/8"UF - G 3/8’UF

19 016443 4 | Coupling G 3/4”

20 016266 1| Cover Vanster/Left MS11
016267 1| Cover Hoger/Right MS11

22 615051 2 [Hose cover @ 2" L=750

23 1635142 10 | Wheel stud

24 1635144 10 | Wheel nut

28 1601362 2| Coupling G 3/8” SAEO 3/4”

29 543066 2 [O-ring 16,36x2,21

32 |601104 4 | Seal ring G 3/4"

37

Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

200 Nm

148 Ibf

|

36
|On|y for Brevini Reduction Gear |

mm) Rotationsriktning / Direction of rotation
—> Oljeflsde / Oil flow

Log Max 7000XT - V12 - Fixed Head

Ver. 1.5 38



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Feed roller motors V12

Structure
006160-H/V
Pos. | Part no. Quantity | Description Specification
2 609060 2 [ Reduction gear Bonfiglioli
609065 2 | Reduction gear Brevini
3 500137 32 | Screw M6S 16x70 8.8
4 010676 32 | Spacer
5 500137 24 | Screw M6S 16x70 8.8
6 010676 24 | Spacer
7 601104 4 [ Seal ring G 3/4"
8 601104 4 [ Seal ring G 3/4"
9 602027 1| Elbow G 3/8" UF-IF
10 |[645334 1| Hose 5334
11 645336 1| Hose 5336
12 | 645333 1| Hose 5333
13 | 645335 1| Hose 5335
14 | 645337 1| Hose 5337
15 | 645338 1| Hose 5338
16 601102 2 [ Seal ring 3/8"
17 1601032 2| Coupling G 3/8" UF-UF
18 1601040 4 [ Coupling G %"UF - G %“UF
19 016443 4 | Coupling G 3/4"
20 601001 4 [Hex plug G
21 601111 2| Seal ring M 22
22 615051 2 [Hose cover @ 2" L=750
23 540154 4 [ O-ring @ 24,99x3,53
24 016527 2 | Manifold 3/4"
25 |500074 12 | Screw M6S 10x 55 8.8
26 503057 20 [ Washer Nordlock M10
27 1608004 2| Coupling G 3/8”-M22
32 609132 1 [Roller motor R.H
33 609133 1 [Roller motor L.H.
011269 1 [ Seal kit V12-60
34 501110 8 | Socket screw MCG6S 12x35 12.9
35 503060 8 | Washer Nordlock M12
36 013572 2 [ Prot. cover

39

Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

200 Nm

148 Ibf

|

36
|On|y for Brevini Reduction Gear |

mm) Rotationsriktning / Direction of rotation
—> Oljeflsde / Oil flow

Log Max 7000XT - V12 - Fixed Head

Ver. 1.5 40



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Structure
Pos. | Part no. Quantity | Description Specification
40 500068 8 | Screw M6S 10x25 8.8
500071 8 | Screw M6S M10X40 BREVINI ONLY/
ENDAST
42 543164 2| O-ring 125 x 4
43 022205 4 [ Spacer REVINI ONLY/ENDAST

41

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

|For Brevini Reduction Gear only |

Log Max 7000C/ 7000XT/ 7000XT Fixed Head

42

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Feed rollers, V-steel V12

Structure

034041

Pos. | Part no. Quantity | Description Specification

1 034094 1 [ Feed roller V-steel ”S” Skonsam /Regular

2 034095 1 [ Feed roller V-steel "E” Aggressiv / Aggressive
5 015778 1| Cover For Bonfiglioli

6 500090 8 | Screw M6S M12X25 8.8 FZB

7 503060 8 | Washer Nordlock M12

8 016882 1| Cover For Brevini

10 016732 Erf. | Bar "E” Aggressiv / Aggressive
11 016640 Erf. | Bar ”"S” Skonsam/ Regular

43

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

|For Brevini Reduction Gear only |

Log Max 7000C/ 7000XT/ 7000XT Fixed Head

44

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

Feed rollers, V-steel MS11

3. Feeding unit

Structure

034044

Pos. | Part no. Quantity | Description Specification

3 034093 1 [ Feed roller V-steel ”S” Skonsam/ Regular

4 034096 1 [ Feed roller V-steel "E” Aggressiv / Aggressive
10 016732 Erf. | Bar "E” Aggressiv / Aggressive
11 016640 Erf. | Bar "S” Skonsam/ Regular

45 Ver. 1.5



Log Max 7000XT Fixed Head

.F ing uni
aaaaaaaaaaaaaaaaaaaaa

Log Max 7000C/ 7000XT/ 7000XT Fixed Head




Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

Feed rollers, steel V12

Structure

039045

Pos. | Part no. Quantity | Description Specification

1 039045 1| Feed roller Eucalyptus

2 015778 1| Cover For Bonfiglioli

3 500090 8 | Screw M6S M12X25 8.8 FZB
4 503060 8 | Washer Nordlock M12

5 016882 1| Cover For Brevini

6 015938 Erf. | Bar

47 Ver. 1.5



Log Max 7000XT Fixed Head

.F ing uni
aaaaaaaaaaaaaaaaaaaaa

Log Max 7000C/ 7000XT/ 7000XT Fixed Head




Log Max 7000XT Fixed Head

Spare part manual

3. Feeding unit

Feed rollers, steel MS11

Structure

039046

Pos. | Part no. Quantity | Description Specification
1A (039046 1| Feed roller Eucalyptus
6 015938 Erf. | Bar

49

Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

’— Loc-tite 243

Loc-tite 243

Log Max Hjulvéxel Brevini

Ver. 1.5 50



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Reduction gear Brevini

Structure
609065
Pos. | Part no. Quantity | Description Specification
609065 1 [ Reduction gear cmpl. Brevini
1 635189 2 [ Bearing cmpl. Incl. one (1) large bearing and one
(1) small bearing.
2 635180 1 [ Seal kit cmpl.
3 635186 1 [Face seal
4 635200 1 | Reduction kit, primary 5.17
cmpl.
5 635201 1 [ Reduction kit, secondary | 4.57
cmpl.
6 635194 1| Splined shaft
7 635195 1 [ Coupling
8 517075 1| Circlip For/for 635195
9 543164 1 [ O-ring 125x 4
10 015103 1| Flange
11 505080 4 | Screw MLC6S M12X30
12 |635198 1| Gasket
13 635197 1 [ Circlip
14 501011 4 [ Socket screw MC6S M4X8 12.9

51

Ver. 1.5



-
®©
3}
HI
- ©
o >
x £
i
— €
S &
8 &
S
s a
MS
o
o
3
=
c
S
(@]
£
©
(O]
(0]
[
™

52

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

3. Feeding unit

Reduction gear Bonfiglioli

Structure
609060
Pos. | Part no. Quantity | Description Specification
1 635053 1 [ Circlip SGH 190
2 635061 1 [Plug
3 635076 1| Cover cmpl
4 635060 1| Spacer
5 1[O-ring
6 635059 1{Sun gear
7 635058 1| Splined shaft
8 635073 4 [ Screw
9 635077 1 | Reduction kit, primary
10 635078 1 [ Reduction kit, secondary
11 4
12 635074 1 [ Véaxelhus
13 635050 2 | Bearing
14 635051 1| Spacer 190x175
15 635067 1 [ Circlip
16 635052 1 [Seal
17 635062 1 [Plug
18 635075 1 (Hub
19 601001 1 [Hex plug Va’
20 635056 1 [ Washer
21 635057 1 [ Shaft
22 1[O-ring
011272 1 [ Seal kit cmpl.

53

Ver. 1.5



Log Max 7000XT Fixed Head

3. Feeding unit
Spare part manual

Ver. 1.5 54



Log Max 7000XT Fixed Head

4. Measuring
Spare part manual

4. Measuring

55 Ver. 1.5



4. Measuring

Log Max 7000XT Fixed Head
Spare part manual

24

25

20 10 26

Casted measuring
wheel arm only

Log Max 7000C / 7000XT / 7000XT Fixed Head

Note! Welded to item 2

- o -—-—-—--

*% Fylles med lagerfett SKF LGMT 2/5
Fill with grease SKF LGMT 2/5

Ver. 1.5

56



Log Max 7000XT Fixed Head
Spare part manual

4. Measuring

Measuring wheel

Structure

006110-3, 006131-MONT

Pos. | Part no. Quantity | Description Specification

1 017209 Wheelarm Welded/svetsad standard
015477 1 [ Wheelarm Casted/gjuten option

2 016084 1| Companion

3 012181 1| Spacer

4 601102 1| Seal ring 3/8”

5 015167 1| Pin

6 502056 2 [Low nut M12

7 505077 1| Screw M6S M14x240 10.9

8 018870 1 | Hydraulic cylinder

9 010170 2 | Spacer

10 015443 1| Cover

1" 401104 1| Encoder 80 ppr

12 500511 3| Screw MCS 3x45

13 010799 1 [ Cover plate Welded arm only

14 546002 1| Seal ring

15 625004 2 | Grease nipple M6

16 [601030 1| Coupling 1/4"-1/2"

17 1601103 1 [ Seal ring G1/2”

18 517068 1| Circlip SGA70

19 508043 2 [ Bearing 61814

20 517254 1 [ Circlip SGH 75

21 012980 1 [ Spacer ring

22 601032 1| Coupling G 3/8" UF-UF

23 |645308 1| Hose 5308

24 1401025 1| Cable PUR L=2 m 4x0,5

25 015113 1 [ Shrinking tubing L=50 mm

26 540130 1[O-ring 67x3.0

27 601102 2 [ Seal ring G 3/8”

28 1601032 2| Coupling BSP -06

29 501013 3 | Socket screw MC6S M4X10 12.9

31 601060 2 | Banjo bolt G 1/4"

32 1601200 4 | Seal ring J 13x19x1,5

33 540116 2| O-ring 22.2X3.0

57

Ver. 1.5



4. Measuring

Log Max 7000XT Fixed Head
Spare part manual

24

25

20 10 26

Casted measuring
wheel arm only

Log Max 7000C / 7000XT / 7000XT Fixed Head

Note! Welded to item 2

- o -—-—-—--

*% Fylles med lagerfett SKF LGMT 2/5
Fill with grease SKF LGMT 2/5

Ver. 1.5

58



Log Max 7000XT Fixed Head
Spare part manual

4. Measuring

Structure

Pos. | Part no. Quantity | Description Specification

34 014765 1 | Driver

36 012965 1| Hub

37 012976 1| Spacer

38 013237 2| Wheel rim 5/8" x 182

39 501049 6 | Socket screw MC6S 6x30 12.9

40 503065 6 | Washer Nordlock M6

41 625000 4 | Grease Nipple G1/8"—r

42 519124 1| Decal 65 bar

44 014280 1| Cover M2000B

45 503066 6 | Washer M5 Nordlock

46 | 645309 1| Hose 5309

48 500008 6 | Screw M6S M5x25

49 |645578 1| Hose 5578

50 610120 1 | Accumulator 0,16 L - 0 Bar EMPTY/ OLADDAD
610113 1| Accumulator 0,16 L - 65 Bar LOADED/ LADDAD

51 645579 1| Hose 5579

52 1601065 1| Banjo bolt G 1/4”

53 502076 1 [Nut M14

54 1601015 1| T-coupling 1/4"

55 501046 6 | Socket screw MC6S 6x20 12.9

56 507001 Erf. | Shim 36X45X1.0
507002 Erf. | Shim 36X45X0.5
507003 Erf. | Shim 36X45X0.3

59

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

4. Measuring

System Pulsg.

60

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

4. Measuring

Diameter measuring

Structure

006190

Pos. | Part no. Quantity | Description Specification

1 401267 2 | Housing diameter

2 017737 2 [ Shaft cmpl.

3 513001 4 [ Socket screw S6SS M3X8

4 017633 2| Pin holder

5 540009 4| O-ring 12.1X1.6

6 017634 2 [Hexagon plug

7 401314 2 | Encoder A 600ppr

8 016166 2 [ Spacer

10 017032 2| Cover

11 543033 4 [ O-ring 45,0x2,0

12 503067 6 | Washer M4

13 501014 6 | Socket screw MCG6S M4x12

14 1401260 2 | Nut PG7

15 401261 2 | Washer PG7

16 [401262 2 | Rubber bushing PG7

19 602317 4 | Filter plug G1/8”

20 501119 4 | Socket screw MC6S 12x100 12.9

22 513010 6 | Socketset screw MS6SS M6x8

23 503060 4 | Washer Nordlock M6

28 401025 1| Cable Pur 4x0.5
402580 1| Cable Log Mate 500

61

Ver. 1.5



Log Max 7000XT Fixed Head

4. Measuring Spare part manual

Ver. 1.5 62



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit

5. Saw unit

63 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Loc-tite 542

Log Max Sag 98B-XL 4000B/ 7000XT-Toppsag/ 10000XT-Toppsag

Ver. 1.5 64



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit

Saw unit, top saw 98XL
Structure
032111-MOTOR
Pos. | Part no. Quantity | Description Specification
1 013172 1 [ Bracket F11-19
2 012514 1| Cover
3 014570 1 | Saw bracket Saw 98XL
4 012335 1[Pin
5 012334 1 [ Companion F11-19
6 549210 Shim t=0,5mm

549211 Shim t=1,0mm
7 502058 1| Nut M16
8 012614 1 [ Chain catcher F11-19
9 013684 1|Pin Saw 98XL
10 016936 1| Thrust plate Saw 98XL
11 015256 1| Excenter “J” Saw 98XL
12 012519 1 [ Lock shaft ‘E”
13 601001 1 [Hex plug 1/4”
14 522260 1 [ Comb. wrench
15 501111 2| Socket screw M12x40 12.9
16 501108 3 | Socket screw M12x25 12.9
17 501076 6 | Socket screw M8x55 12.9
18 501075 1 [ Socket screw M8x50 12.9
19 501071 6 | Socket screw M8x30 12.9
20 554027 1 [Pin key
21 502706 1| Nut low M16
22 503063 1 [ Washer NL16
23 503060 5| Washer NL12
24 503055 13 | Washer NL8
25 1602090 1| Plug M22x1.5
26 515022 2| Cyl. Pin J12x36
27 515010 4 [ Cyl. Pin @6x20
28 016774 1| Cyl. Pin J10x16
29 515013 1| Tension pin J6x32
30 511003 1| Steel ball
31 526014 1| Spring
32 |602106 1| Hex plug 1/8”

65 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Loc-tite 542

Log Max Sag 98B-XL 4000B/ 7000XT-Toppsag/ 10000XT-Toppsag

Ver. 1.5 66



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
33 543038 2| 0-ring @180x3,0
34 540070 1 [ O-ring @13,3x2,4
35 015669 1 [ Hydraulic cylinder
36 613017 1| Orifice 32,5
37 508100 1| Bearing unit
38 513040 1| Screw M6x6
39 609118 1 [ Saw motor

554232 1 [ Seal kit
40 549318-167 1 |[Saw bar 18H 67CM
41 549018-079 1 [Saw chain 18H 79DL
42 549103 1 [ Sprocket F11-19/12
43 514051 14 [ Magnet 6x5
47 515017 3 | Cylinder pin FRP 13x12

67

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Ver. 1.5 68



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
Top saw, hydraulics
Structure
006125FH-3
Pos. | Part no. Quantity | Description Specification
1 500068 4 | Screw M10x25 8.8 FZB
2 503057 4 | Washer NL10
3 601104 4 | Bonded seal 3/4”
4 601102 3 | Bonded seal 3/8”
5 601032 2 | Adapter BSP -06
6 032111- Saw motor
MOTOR
7 032113- Saw unit
MEKAN
8 015669 1 | Hydraulic cylinder
9 015743 1 | Bracket
10 501111 2| Screw M12x40 12.9
11 503060 6 | Washer NL12
12 |601037 2 | Adapter 1/2” - 3/4”
13 503055 6 | Washer NL8
14 501076 6 | Screw M8x55 12.9
15 [540070 11 0O-ring 13,3x2,4 NBR70
16 502705 1| Nut M16
17 601101 3 | Bonded seal 1/4”
18 601028 2 | Adapter BSP -04
19 [602055 1| Adapter BSP -04
20 601200 2 | Copper seal 13x19x1,5
21 601060 1| Banjo screw 1/4”
22 1602074 1| Adapter BSP -06/ BSP -02
23 601100 1 [Bonded seal 1/8”
24 601025 1| Adapter 1/8”
25 1601103 1| Bonded seal 1/2”
26 |601036 1| Adapter 1/2”
27 601017 1 [ Adapter 1/2”
28 017283 1| Sensor
29 1402587 1| Cable
30 402315 1 [ Contact
31 526015 1| Spring DIN 2098
32 012282 1| Bracket
69 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Ver. 1.5 70



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure
Pos. | Part no. Quantity | Description Specification
33 503065 1 [ Washer NL6
34 501043 1| Screw M6x12 12.9
35 |401770 2 | Cable gland
36 014287 2 | Bulkhead 3/8” - PG9
37 601249 2 | Nut 3/8”
38 044161- 1 [ Manifold
MONT
39 601067 1 [ Banjo screw 3/8”
40 602009 1 [ Banjo body 3/8” 1 1/2”
42 647749 1 | Hydraulic hose
43 647753 1 [ Hydraulic hose
44 647754 1 [ Hydraulic hose
45 647755 1 | Hydraulic hose
46 645473 1 [ Hydraulic hose
47 645461 1 [ Protection hose
48 647756 1 | Hydraulic hose
49 647757 1 [ Hydraulic hose
50 647764 1 [ Hydraulic hose

71

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Ver. 1.5 72



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Top saw, manifold

Structure

044161-MONT

Pos. | Part no. Quantity | Description Specification

1 017724 1 [ Manifold

2 601104 4 [Bonded seal 3/4"

3 601102 3 | Bonded seal 3/8”

4 601029 2 | Adapter 1/4" — 3/8”

5 601067 2 | Banjo screw 3/4"

6 601033 1| Adapter 3/8" —1/2”

7 602009 2 | Banjo body BSP -12/-08
73 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Ver. 1.5 74



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Top saw, manifold

Structure

017724

Pos. | Part no. Quantity | Description Specification
1 601000 6 | Hex plug

2 601261 1 | Test point 1/4”
3 611206 1 [ Pressure reducing valve

4 612131 1 [ Logic element

5 612133 1 [ Solenoid 1/2”
6 612134 1 [ Directional valve

7 612135 1 [ Directional valve

8 612136 1 [ Solenoid 5/8”
9 613112 1 | Orifice 1/2”

75

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

LvE
“%0

16 Loctite 603

Loctite 243—

12,13,14

21—
Loctite 270J @

Log Max Sagenhet 411XL

76

Ver. 1.5



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
411XL (option)
Structure
006550
Pos. | Part no. Quantity | Description Specification
1 016777 1| Bracket 60CC
2 016866 1 [ Saw bracket
511003 1| Steel ball
526014 1 [ Spring
613017 1 | Orifice d=25
513040 1| Screw P6SS 6x6
514051 14 | Magnet 6x5
503065 2 [ Washer Nordlock M6
014937 1 [Key
501046 2 [ Socket screw MC6S M6x20 12.9
3 014933 1|Sleeve
4 017020 1 [ Cylinder bracket
5 015775 1 [Pin Saw
6 016939 1| Thrust Plate
7 016081 1 [ Excenter
8 014935 1 [Lock shaft
9 016778 1 [ Chain Catcher 411XL
10 014991 2 | Anti-cavitation Manifold
601001 1 [Hex plug 1/4" G
540154 2| O-ring 24,99x3,53
12 016779 1 [ Shims 35x55x6.0-6.5
13 016780 (1) | Shims 35x55x7.0-7.5
14 016781 (1) | Shims 35x55x8.0-8.5
16 016775 2| Cylinder pin 16x25
17 515026 2| Cylinder pin 16m6x80
18 515025 1| Tension pin FRP 10x60
19 502058 1| Nut M16 LOW
21 017021 1 [ Guide screw 411/418
22 503065 2 [ Washer Nordlock M6
23 503055 12 | Washer Nordlock M8
24 503076 12 | Washer WIDE/STOR Nordlock M12
25 503060 7 | Washer Nordlock M12
26 503063 1 [ Washer Nordlock M16

77

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

LvE
“%0

L L octite 542

—2C
.
4

22/4?

Loctite 243 ]

16 Loctite 603

<
1|
[32]
—
N
-~

21—
Loctite 270— @

Log Max Sagenhet 411XL

78

Ver. 1.5




Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

28 513005 4 | Screw MS6SS M8x12

29 1617039 1| Check valve CVH1G1P

31 501071 12 | Socket screw MC6S M8x30 12.9

32 546041 1 [Seal ring 220mm

33 |601003 4 | Plug G 1/2"

34 501097 8 | Socket screw MC6S M10x70 12.9

35 500100 1 [ Socket screw MC6S M12x75 12.9

36 501118 6 | Socket screw MC6S M12x90 12.9

37 1617039 1| Check Valve

38 543064 1[O-ring 104.5x3

39 543032 2| 0-ring 182.0x3.0

40 |[601101 1| Seal ring G 1/8"

41 601111 1 [ Seal ring M22

42 1601104 2| Seal ring G 3/4"

43 601025 1| Coupling R1/8"UF-R1/8”UF

44 608004 1 [ Coupling M22x3/8”

45 601040 2| Coupling G 3/4"UF-UF

46 1608022 1 [Plug M22

47 015669 1| Cylinder 40/25x106

48 609120 1| Saw Motor F12-60 60cc
554233 1 [ Seal kit

49 508020 2 | Tapered roller bearing

51 546006 6 | Seal ring 3 pcs/pos

52 549114 1 | Sprocket 411 XL z=9

53 549311-034 1| Saw bar 11H 34”
549311-036 1|Saw bar 11H 36” (Option)

54 549011-053 1 [Saw chain 11H-53 DL
549011-056 1 [Saw chain 11H-56 DL (Option)

55 |522217 1| Tool

56 014937 1 [Key

57 501046 2| Socket screw MCG6S M6x20 12.9

58 554077 1| Key

61 500092 4 [ Screw M6S M12X35 8.8 FZB

79

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

ALT. Saw 418

s ( Y )\ “’
) AR ) N
Q »1 o))\ s A
2y 2 R TS
& N

\
NS YSION

%«,‘ A OQ..
'.AW@\N}AAQ\\%PJ x
TN
Ne S (S

[ K
@‘r

30

98
%0

Log Max 7000XT Fixed Head - Sag 411XL/ 418

80

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Saw 411XL & 418 hydraulics

Structure
Pos. | Part no. Quantity | Description Specification
1 609120 1 [ Saw motor F12-60
2 601104 6 | Seal ring G 3/4"
3 601040 5| Coupling G 3/4" UF-UF
4 645429 1 [Hose 5429
5 645451 1 [Hose 5451
7 016726 1 [ Manifold saw EPV
612034 1 [ Manifold EPV
645453 1 [Hose 5453
10000803 1| Saw valve prop EPV
620355 1| Seal kit for 612062,612061
613057 1 [ Solenoid 24V
9 601001 2 | Hex plug G 1/4"
10 602057 1 [ Coupling G 3/4”-G %" UF-IF
11 601032 1| Coupling G 3/8"UF-G3/8”UF
12 601102 4 [ Seal ring 3/8”
13 601102 1| Seal ring 3/8”
13A | 645452 1| Hose 5452
13B |645436 1 [Hose 5436
14 608004 1 [ Coupling M22x3/8"
15 | 645450 1| Hose 5450
16 617045 1 [ Check valve
19 601060 2 | Banjo bolt G 1/4"
20 601200 4 | Cu-washer 13x19x1,5
21 601101 4 [ Seal ring 1/4"
22 601028 4 [ Coupling 1/4" UF-UF
23 602017 1 [ Banjo body 3/4"
24 503075 2 [ Washer Nordlock M10
25 500066 2| Screw M6S M10x20 8.8
26 601067 1 [ Banjo bolt G 3/4”
27 602109 1| Seal ring G 3/4"
28 015669 1| Cylinder 40/25x106
29 645448 1 [Hose 5448
30 645431 1| Hose 5431

81

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

ALT. Saw 418

13B

Saw 411XL

)
29

1)

=

37

S

@

f \ W
,,. ~ e, ’
O] .
5 /) 4 )

Log Max 7000XT Fixed Head - Sag 411XL/ 418

82

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Structure
Pos. | Part no. Quantity | Description Specification
34 601111 1| Seal ring M22
35 608022 1| Plug M22
36 601071 1 [ Coupling R3/8" UF-IR 90
37 601061 1 [ Banjo bolt R3/8"
38 617010 1| Check valve F11-IP/F12-60

83 Ver. 1.5



Loctite 542

Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

gLoctite 243

N
=

SR &
o=

Q

=
S
o

SAG/SAW 411XL

SAG/SAW 418 & 518

Log Max 7000 XT Fixed Head - Super Greasy

84

Ver. 1.5



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
Super Greasy hydraulics
Structure
006153FH-2, 047028
Pos. | Part no. Quantity | Description Specification
1 022346 1 [ Super greasy cmpl.
2 017293 1 [ Cover plate
3 500042 6 | Screw M6S M8X16 8.8 FZB
4 503074 6 | Washer Nordlock Wide/Stor M8
5 015642 2 | Magnetic plug 1/2"
6 501055 4 | Screw MC6S M6X60 12.9
7 503060 4 | Washer Nordlock M12
8 601028 3 | Coupling R1/4"UF-R1/4"UF
9 601101 8 | Seal ring 1/4"
11 601200 2 [ Cu-washer 13X19X1.5
12 601068 1 [ Banjo bolt R1/4"
13 540074 11 0O-ring & 17.3X2.4
14 1620302 1 [ Filter
15 543012 1 [ O-ring @ 27,6x2,4
16 | 645464 1| Hose 5464
17 | 645463 1| Hose 5463
18 | 645465 1| Hose 5465
19 | 64XXXX 1| Hose XXXX
20 |601025 3| Coupling R1/8"UF-R1/8”UF
21 601100 3| Seal ring 1/8”
22 |601026 1 [ Coupling R1/8’UF-R1/4’UF
24 1601103 2| Seal ring 1/2"
25 615019 1|Hose 1,11 m
26 601010 2 [ T-coupling 1/4"
27 1617008 1| Check valve R1/4"
28 1601029 1| Coupling R1/4’UF-R3/8”UF
29 601102 1| Seal ring 3/8”
30 |602074 3 | Adaptor 3/8"-1/8"
31 601060 1| Banjo bolt R1/4"
32 |602055 1| Coupling R1/4"-R1/4" UF-IF
33 601203 2| Seal ring 10X14X1.0
34 1601064 1| Banjo bolt R1/8"
35 | B64XXXX 1 [Hose XXXX

85 Ver. 1.5



Loctite 542

Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

gLoctite 243

N
=

SR &
o=

Q

=
S
o

SAG/SAW 411XL

SAG/SAW 418 & 518

Log Max 7000 XT Fixed Head - Super Greasy

86

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

36 64 XXXX 1 [Hose XXXX

37 501051 2 [ Socket screw MC6S M6X40 12.9

38 503073 2 [ Washer Nordlock Wide/Stor M6
39 017588 1 [Plate

40 503065 2 | Washer Nordlock M6

41 501045 2 [ Socket screw MC6S M6X16 12.9

42 612200 1 | Direct. Valve cmpl.

87

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

1
6Nm Loctite 243
5 lbf
2
I
17
16
10

Log Max 7000XT/ Super Greasy

Ver. 1.5 88



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
Super Greasy
Structure
047028
Pos. | Part no. Quantity | Description Specification
047028 Pump cmpl
1 017286 1| Pump
2 017287 1| Cover
3 016689 1 [ Piston
4 612081 1| Valve 24V
5 546015 1 [ Guide ring
6 546016 1 [Seal ring
7 526028 1| Spring 1,5x9x55
8 501050 4 | Socket screw MC6S M6X35 12.9
9 503065 4 [ Washer M6
10 |[617016 2| Check valve
11 620302 1| Filter
12 543012 1 [ O-ring @ 27,6x2,4
13 540074 1 [ O-ring 17.3X2.4
15 [601000 2 | Hex plug 1/8”
16 543013 2 [O-ring 9.5X1.0 Svart/Black
17 543057 1 [ O-ring 9.0X1.0 Gron/Green

89

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

Loctite 243

16 Loctite 603

Loctite 270J

Log Max Sagenhet 418H

90

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Main saw, 418 (standard)

Structure
006106-418
Pos. | Part no. Quantity | Description Specification
1 014932 1 [ Bracket
2 015049 1 [ Saw bracket
511003 1| Steel ball
526014 1 [ Spring
613017 1 | Orifice d=25
513040 1| Screw P6SS 6x6
514051 14 | Magnet 6x5
503065 2 [ Washer Nordlock M6
014937 1| Key
501046 2 [ Socket screw MC6S M6x20 12.9
3 014933 1|Sleeve
4 017020 1| Cylinder bracket 411/418 /518
5 013684 1| Center piece “J’
6 016938 1| Thrust Plate “J”
7 015256 1| Excenter “J”
8 012519 1 [Lock shaft
9 015867 1| Chain Catcher 418/518
10 014991 2 | Anticavitation Manifold
601001 1 [Hex plug Va' G
540154 2| 0-ring 24,99x3,53
11 554077 1 [Key
12 015043 1| Shims 30x50x7-7.5
13 015044 (1) | Shims 30x50x6-6.5
14 015045 (1) | Shims 30x50x8-8.5
16 016774 2 | Cylinder pin 10x16
17 515027 2 [ Cylinder pin 12m6x80
18 515013 1 | Tension pin FRP 6x32
19 502058 1| Nut M16 LOW
20 502006 4 | Nut M6M M10
21 017021 1 [ Guide screw 411/418 /518
23 503055 12 [ Washer Nordlock M8
24 503057 12 | Washer Nordlock M10
25 503060 7 | Washer Nordlock M12

91

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

16 Loctite 603

Loctite 270

Loctite 243

1

2
Loctite 27OJ

Log Max Sagenhet 418H

92

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

27 505073 4 | Screw PS M10x50 8.8

28 513005 4 | Screw MS6SS M8x12

29 617039 1 [ Check valve CVH1G1P

31 501071 12 | Socket screw MC6S M8x30 12.9

32 546041 1| Seal ring 220mm

33 501106 2| Socket screw MC6S M10x12 12.9

34 501097 8 | Socket screw MC6S M10X70 12.9

35 |500098 1 [ Socket screw MC6S M12X65 12.9

36 501118 6 | Socket screw MC6S M12X90 12.9

37 617039 1 [ Check Valve

38 543064 11 0-ring 104.5x3

39 543032 2| 0-ring 182.0x3.0

40 |[601101 1| Seal ring G 1/4"

41 601110 1 [ Seal ring M18

42 (601104 2| Seal ring G 3/4"

43 601028 1| Coupling G 1/4"UF-UF

44 608003 1| Coupling M18x3/8"

45 1601040 2 | Coupling G 3/4"UF-UF

46 |608022 1| Plug M 22

47 015669 1| Cylinder 40/25x106

48 609014 1 | Saw Motor F12-30
554109 1| Seal kit

49 508020 2 | Tapered roller bearing

51 546006 6 | Seal ring 3 pcs/pos

52 549113 1| Sprocket 418/16

53 549318-275 1| Sawbar 75CM 18H XL
549318-282 (1) | Sawbar 82CM 18H (Option /Tillval)
549318-290 (1) | Sawbar 90CM 18H XL (Option /Tillval)

54 549018-092 1| Saw chain 18H-92 DL
549018-099 (1) | Saw chain 18HX-99 DL (Option /Tillval)
549018-106 (1) | Saw chain 18HX-106 DL (Option /Tillval)

55 1522260 1| Tool

93

Ver. 1.5




Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

Loctite 243 —

Loctite 270—

Log Max Sagenhet 518

94

Ver. 1.5



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
Saw unit 518
Structure
047068
Pos. | Part no. Quantity | Description Specification
1 609100 1| Saw bracket 518
2 554170 1 [ Bar holder
3 514051 14 [ Magnet 6x5
4 014932 1 [ Bracket
5 014933 1| Sleeve
6 017020 1 [ Cylinder bracket 411/418 /518
7 546006 6 | Seal ring 3 pcs/pos
8 543032 2| O-ring 182.0x3.0
9 546041 1| Seal ring V-ring 220mm
10 508020 2 | Tapered roller bearing
11 543064 1 [ O-ring 104.5x3
12 513005 4 | Screw MS6SS M8x12
13 503060 7 | Washer Nordlock M12
14 501118 6 | Socket screw MC6S M12X90 12.9
15 [500098 1| Socket screw MC6S M12X65 12.9
16 015867 1 [ Chain Catcher 418 /518
17 549113 1| Sprocket 418/16
18 015043 1 [ Shims 30x50x7-7.5
015044 (1) | Shims 30x50x6-6.5
015045 (1) | Shims 30x50x8-8.5
19 625000 1| Grease nipple G 1/8"
20 505073 4 | Screw PS M10x50 8.8
21 601001 1 [Hex Plug G 1/4"
22 |609014 1 [ Saw Motor F12-30
554109 1| Seal kit
23 014991 2 | Anticavitation Manifold
24 540154 2| O-ring 24,99x3,53
25 503057 12 | Washer Nordlock M10
26 501097 8 | Socket screw MC6S M10X70 12.9
27 1601104 2| Seal ring G 3/4"
28 |601040 2| Coupling G 3/4"UF-UF
29 502006 4 | Nut M6M M10
30 554077 1 [Key
95 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

Loctite 243 —

Loctite 270—

Log Max Sagenhet 518

96

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Structure

Pos. | Part no. Quantity | Description Specification

31 601110 1 [ Seal ring M18

32 |608003 1| Coupling M18x3/8"

38 501071 12 | Socket screw MC6S M8x30 12.9

39 503055 12 [ Washer Nordlock M8

40 015669 1| Cylinder 40/25x106

41 502058 1 [Nut M16 LOW

42 017021 1 [ Guide screw 411/418 /518

45 1549318-275 1| Sawbar 75CM 18H XL
549318-282 (1) | Sawbar 82CM 18H (Option /Tillval)
549318-290 (1) | Sawbar 90CM 18H XL (Option /Tillval)

46 549018-094 1 [Saw chain 18H-94 DL
549018-101 (1) | Saw chain 18HX-101 DL (Option /Tillval)
549018-108 (1) | Saw chain 18HX-108 DL (Option /Tillval)

97

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Log Max 7000XT

Ver. 1.5 98



Log Max 7000XT Fixed Head

Spare part manual 5. Saw unit
Tension device saw unit 518
Structure
609100
Pos. | Part no. Quantity | Description Specification
1 609100 1 [ Tensioner unit
2 554116 2 [ Piston 20mm
3 554133 1 [ Piston
4 554124 1 [ Compression spring
5 554117 11 0O-ring 11.3x2.4
6 540072 2 0O-ring 15.3x2.4
7 554119 1 [ Compression spring
8 554120 1| Sleeve
9 554121 1| Locking pin
10 625000 1| Grease nipple G 1/8"
11 554115 1 [ Bleeder screw
554155 1| Pilot valve cmpl
12 554142 1 [ Piston
13 554141 1 [ Washer
14 501041 2 | Socket screw MC6S M6x8 12.9
15 540064 1[O-ring 7.3x2.4
16 554130 1 [ Check valve
17 554129 1 [ Compression spring
99 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Log Max 7000XT

Ver. 1.5 100



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Bar holder #7 15 mm STD

Structure

554170

Pos. | Part no. Quantity | Description Specification
554170 1| Bar holder cmpl. Nr./No. 7 15mm STD

1 554145 1| Bar holder Nr./No. 7

2 554147 2 [ Guide screw big M14

3 554148 2 [ Stop screw

4 554146 2 [ Guide screw small

101

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit

Spare part manual

Log Max 7000XT - Fixed Head - Sag 518

102

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

5. Saw unit

Saw 518 hydraulics

Structure
Pos. | Part no. Quantity | Description Specification
1 609014 1 [ Saw motor F12-30
2 016228 1 | Manifold 518
3 015669 1| Cylinder 40/25x106
4 645423 1 [Hose 5423
5 645422 1| Hose 5422
7 645407 1 |Hose 5407
8 645406 1| Hose 5406
9 645408 1| Hose 5408
10 |645404 1| Hose 5424
11 645329 1| Hose 5329
12 |645328 1| Hose 5328
13 | 645327 1| Hose 5327
14 645331 1 [Hose 5331
15 645448 1 |Hose 5448
16 (601100 2| Seal ring 1/8"
17 601203 2 | Cu-washer 10x14x1.0
18 [601064 2 | Banjo bolt G 1/8"
19 1601029 2 | Coupling G 1/4"-3/8"
20 601101 6 | Seal ring G 1/4"
21 602114 4 [ Seal ring G 1/4"
22 601200 8 | Cu-washer 13X19X1.5
23 1601068 3 | Banjo bolt G 1/4"
24 1601210 2 | Bulkhead
25 |503057 2 | Washer Nordlock M10
26 501087 2 | Screw MC6S 10X20
27 1601060 2 | Banjo bolt G 1/4"
28 601104 4 | Seal ring G 3/4"
29 1601040 4 | Coupling G 3/4"
30 601110 1| Seal ring M18
31 608003 1| Coupling M18 - G 3/8”
32 005932- 1 [ Saw manifold
MONT
33 500069 2 | Screw M6S M10x30

103

Ver. 1.5



Q\I O

QOMIW.M@\M» 9 - &
ﬂ,rxf\\r l’@‘\\w%’

Spare part manual

Log Max 7000XT Fixed Head

5. Saw unit

Log Max 7000XT - Fixed Head - Sag 518

104

Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Structure
Pos. | Part no. Quantity | Description Specification
34 016429 1| Cover
35 501045 2 | Socket screw MC6S M6X16
36 503065 2 | Washer
37 645348 1| Hose 5348
38 601028 2 [ Coupling
39 617045 1| Check valve
40 016727 2 | Svivel V4" for saw 518
41 601253 2 | Nut 7%

105 Ver. 1.5



Log Max 7000XT Fixed Head

5. Saw unit
Spare part manual

Ver. 1.5 106



Log Max 7000XT Fixed Head

6. Rotation unit
Spare part manual

6. Rotation unit

107 Ver. 1.5



Log Max 7000XT Fixed Head

6. Rotation unit
Spare part manual

Log Max 7000 - Fixed Head

Ver. 1.5 108



Log Max 7000XT Fixed Head

Spare part manual

6. Rotation unit

Rotation unit

Structure

047025

Pos. | Part no. Quantity | Description Specification

1 609105 1 [ Slewdrive

2 022370 1 [ Protec. Cover

3 022369 1 [ Bracket

4 014309 1 [ Bracket

5 610120 1| Accumulator 0,16 L- 0 Bar EMPTY/OLADDAD
6 645476 1| Hose 5476

7 645474 1 [Hose 5474

8 645475 1| Hose 5475

9 645483 1| Hose 5483

10 601110 1 [Seal ring M18

11 608003 1| Coupling M18X3/8"

12 (602114 1| Seal ring 1/4"

13 601101 3| Seal ring 1/4"

14 |601068 1| Banjo bolt R1/4"

15 (601103 7 | Seal ring 1/2"

16 |[601033 5| Coupling R3/8"UF-R1/2"UF

17 013805 2| Coupling 1/2"1F-1/2" UF

18 1601208 2| Seal ring 17X23X1.5

19 [601066 1| Banjo bolt R3/8"

20 615050 1 [Hose cover 1" - 330mm

21 501098 4 | Socket screw MC6S M10X80 12.9
22 503057 10 | Washer M10 Nordlock

23 501101 4 | Socket screw MC6S M10X110 12.9
24 017736 4 [ Washer 10,5X16X4

25 |500068 2 | Screw M6S M10X25 8.8 FZB
26 503070 40 | Washer M20 Nordlock

27 501174 20 [ Socket screw MC6S M20X70 12.9
28 501176 20 | Socket screw MC6S M20X110 12.9
29 |645488 1| Hose 5488

30 645477 1|Hose 5477

31 645489 1| Hose 5489

32 |645481 1| Hose 5481

33 |645478 1| Hose 5478

109

Ver. 1.5



Log Max 7000XT Fixed Head

6. Rotation unit
Spare part manual

Log Max 7000 - Fixed Head

Ver. 1.5 110



Log Max 7000XT Fixed Head
Spare part manual

6. Rotation unit

Structure

Pos. | Part no. Quantity | Description Specification

34 645482 1 [Hose 5482

35 601021 2| T-coupling R1/8" UF

36 601064 4 | Banjo bolt R1/8"

37 601203 8 | Seal ring 10X14X1.0

38 625012 4 | Extension nipple 25MM

39 601025 2 | Adaptor R1/8’UF-R1/8”UF
40 625000 2 [ Grease nipple KR 1/8"R

111

Ver. 1.5



Log Max 7000XT Fixed Head

6. Rotation unit
Spare part manual

Ver. 1.5 112



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

7. Accessories

113 Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

3,4,8,9,13,14

Ver. 1.5 114



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Tool kit

Structure

032304

Pos. | Part no. Quantity | Description Specification
1 039098 1| Tool

2 623053 1 [ Manometer
3 522718 1 [ Tool

4 519190 2 | Decal

5 402804 1 | Multimeter

6 011513 1 [ Tool

7 016537 1 [ Tool

8 522227 1| Allen key

9 522505 1| First aid kit
10 015662 1 [ Edge template
11 10000394 1| Tool

12 538002 1| Allen key

13 033801 1 [ User manual
14 522506-LXL 1 [ Safety vest

115

Ver. 1.5



©
©
(]
HI
T ©
o S
X £
L
=
xX €
o ®©
o o
o
= &
s a
n
=
(@]
o
-

7. Accessories

T

Log Max 7000XT Knivskydd - Hejarsats

116

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Edge cover

Structure

Pos. | Part no. Quantity | Description Specification
1 519010 1 [ Edge Cover

117

Ver. 1.5



©
©
(]
HI
T ©
o S
X £
L
=
xX €
o ®©
o o
o
= &
s a
n
=
(@]
o
-

7. Accessories

T

Log Max 7000XT Knivskydd - Hejarsats

118

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Slide hammer kit

Structure

039098

Pos. | Part no. Quantity | Description Specification
2 014246 1 [Rod cmpl.

3 014247 1| Assembly tool L=400

4 014495 1 [ Assembly tool

6 011069 2| Bolt G 3/8”

7 010489 1 [ Slide Hammer

8 014499 1 [Punch L=200

10 016202 1 [ Assembly Tool

119

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Ver. 1.5 120



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Find End

Structure

047094

Pos. | Part no. Quantity | Description Specification
1 018678 1 |Find End

2 402314 1 | Y-connector

3 402315 1 [ Cable housing

4 519192 1 [ Decal

5 647745 1 [ Protective hose

6 615026 1 [ Protective hose J10x6,2

121

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

LogMax 7000XT Fixed Head - Find End

Ver. 1.5 122



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Find End photocell

Structure

Pos. | Part no. Quantity | Description Specification

1 401865 1 [ Photo cell "Find end”

2 501015 2 | Socket screw MC6S M4X16 12.9
3 503067 2 [ Washer Nordlock M4

4 501091 3 | Socket screw MC6S M10X35 12.9
5 503057 3 | Washer Nordlock M10

6 016521 1 [ Encoder bracket

7 601102 1| Seal ring 3/8”

8 601032 1 [ Coupling R3/8"UF-R3/8"UF

9 645449 1| Hose 5449

10 1402313 1 [ T-distr. 5-polig M12 / 5-pole M12
11 401358 1 [ Cable housing 5-pol / 5-pin

15 615021 Erf. | Prot. hose 130cm

123

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Log Max 12000

Ver. 1.5 124



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Allen key

Structure

011513

Pos. | Part no. Quantity | Description Specification
011513 1 [ Tool for pins
015247 1 [Hex key 27 mm

2 015246 1 [Hex key 27 mm
515015 1 [ Tension pin FRP 6X40 DIN 1481

125 Ver. 1.5



7. Accessories

Log Max 7000XT Fixed Head
Spare part manual

Log Max 12000

T

Ver. 1.5

126



Log Max 7000XT Fixed Head

Spare part manual

7. Accessories

Tools, Saw 411H, 418H

Structure

Pos. | Part no.

Quantity | Description

Specification

1 LR1-92932

1 [Wrench

2 LR1-92930

1 | Bearing Tool

127

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manua I

Ver. 1.5 128



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

SureGrip

Structure

015285

Pos. | Part no. Quantity | Description Specification
1 402018 10 | Key pad switch

2 402020 1| Side key pad, right
3 402021 1 [ Side key pad, left
4 402027 Double trigger

5 402025 2 | Leaf spring kit

6 402028 8 [ Switch face plate
7 402024 1 [ Button, overlay

8 402036 1 [ Mounting tube

9 010103 1| Universal adapter
10 402035 2 [ Wire grommet

129

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Loctite 243 5

Measuring wheel
——

Alt.
Log Mate 500

CABSWIN

Log Max - Alla

Ver. 1.5 130



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Electrical controlled measuring wheel

Structure
Pos. | Part no. Quantity | Description Specification
1 612090 1| E.Measuring. Wheel
cmpl.
2 612091 1 | Directional Valve
3 612092 1| Solenoid 24V
4 612090 1 [ E.Measuring. Wheel
cmpl.
5 612095 1 [ Seal kit
9 501038 4 | Socket screw MC6S M5X65 12.9
10 503066 4 | Washer Nordlock M5
11 671307 1| Cable Other control systems
671306 1| Cable ONLY FOR DASA/CABSWIN
671311 1| Cable ONLY FOR Log Mate 500
12 401770 1| Cable sleeve PG 9 Other control systems
13 401769 Reductor Pg16 — Pg9 Other control systems

131

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

09
76

Log Max 7000XT/ 7000C

Ver. 1.5 132



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Low pressure control

Structure

620564

Pos. | Part no. Quantity | Description Specification

1 620564 1 [ Bottom knife section Ec low pressure /
L-90 Lagtrycksstyrning

133

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories

Spare part manual

Note! Only compatible with Log Mate 500 or CabsWin.

Log Max 7000XT/ 10000XT

Ver. 1.5

134




Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Active friction control

Structure

047088

Pos. | Part no. Quantity | Description Specification
1 047088 1 [ Sensor holder cmpl.

2 016930 1| Sensor holder 16,5

3 526015 1 [ Spring

4 401150 1| Sensor

6 016932 1 [ Sensor screw M12x45

7 016931 1 [ Coupling G3/8" UF - M20x1,5 UF
9 645339 1| Hose 5339

10 502701 1| Nut M12x1.25

11 503065 4 | Washer Nordlock M6
13 500025 4 [ Screw M6S M6X25

135

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Vies

Log Max 4000B, 5000D, 6000B, 6000Twin, 7000C, 7000Twin, 7000XT, E6

Ver. 1.5 136



Log Max 7000XT Fixed Head
Spare part manual

7. Accessories

Bypass valve

Structure

039119

Pos. | Part no. Quantity | Description Specification

1 031070 1 [ Bypass valve cmpl.

2 017342 1| Nipple

3 017343 1| Seal retainer

4 511003 1 [ Steel ball RB-4

5 526014 1| Spring SF-TF 0,2x2,5x25

6 013734 1 | Orifice 0,7

7 601101 4 [ Seal ring G1/4”

8 013691 2 | Bulkhead G1/4”

9 519059 2 [ Expander plug 0,3

10 513046 1 [ Socketset scr. M6x30

11 519062 1 [ Seallock nut M6

12 546005 1 [ Support ring SR 10-14

13 540066 1 [ O-ring 9.3x2.4
645585 1| Hose 1/4”
645586 1| Hose 1/4”

137

Ver. 1.5



Log Max 7000XT Fixed Head

7. Accessories
Spare part manual

Ver. 1.5 138



Log Max 7000XT Fixed Head

8. Hydraulic system
Spare part manual y y

8. Hydraulic system

139 Ver. 1.5



shimming instruction.

manual page 15, for

Note! See service-

)iy

@@gﬁ
H %

Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Log Max 7000XT - Fixed Head

140

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Hydraulic system

Structure

006130FH-2

Pos. | Part no. Quantity | Description Specification

1 611085-X 1 [ Right Main Manifold

2 016841 1 | Valvet Bracket

3 502056 1| Nut M12 Loc

4 501109 2| Socket screw MC6S M12x30 12.9

5 601106 2| Seal ring 11/4"

6 016504 2 | Bulkhead union G11/4”- UNF 15/8”-12, G 1"- 11
015955 (2) | Bulkhead union G 11/4” JIC -UNF 1 5/8"-12

15/16”-12 JIC

014741 4 [ Nut JIC 1 5/8"
601036 1| Coupling G 1/2"-1/2"
608005 (1) | Coupling Jic7/8”- G 1/2”

9 601103 6 | Seal ring G1/2"

10 |[601036 2| Coupling G1/2"-G1/2"

11 645323 1|Hose 5323 T3

12 |645322 1| Hose 5322 P3

13 |[608052 2 | Bulk head JIC 1 5/16" UF

14 601261 5 [ Test point G 1/4"

15 |[047180 1 [ Manifold L.H

16 013805 1| Coupling G 1/2” UF - IF

17 503057 8 | Washer M10 Nordlock

18 501104 3 | Socket screw MC6S M10x140 12.9

19 502055 2| Nut M10 Loc

20 503076 2 [ Washer M12 Nordlock

21 601101 10 [ Seal ring G 1/4"

22 1601028 7 | Coupling G 1/4”

23 1649210 1| Hose 9210

24 1649211 1| Hose 9211

25 1601062 2 | Banjo bolt G 1/2”

26 1602113 2| Seal ring G1/2

27 1617008 1| Check valve G 1/4"

28 |608051 1| Bulk head JIC 11/16" UF

29 |645326 1| Hose 5326

30 |645306 1| Hose 5306 MS

141

Ver. 1.5



shimming instruction.

manual page 15, for

Note! See service-

)iy

@@gﬁ
H %

Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Log Max 7000XT - Fixed Head

142

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Structure

Pos. | Part no. Quantity | Description Specification

31 645307 1| Hose 5307 P2

32 013835 1 [ Manifold Test point

33 501071 2 [ Socket screw MC6S M8x30 12.9

34 503055 3 | Washer M8 Nordlock

35 1602060 1| Coupling G 1/4”-6L

36 602061 1 [ Coupling G 1/8"-6L-R

37 1601100 1| Seal ring G 1/8”

38 |601029 2| Coupling G1/4"-G 3/8”

39 601102 2| Seal ring G 3/8”

40 |601068 3 | Banjo bolt G 1/4” Long

41 601200 5| Cu-washer 13x19x1.5

42 602114 1| Seal ring G 1/4"

43 501072 1 [ Socket screw MC6S M8x35 12.9

44 015953 1 [ Manifold Test Point

45 608050 1| Bulk head JIC 7/8" UF

46 |608049 2| Nut

47 012991 1 [ Bracket

48 608048 1 [Nut

49 608047 1| Nut

50 626001 1| Strap

51 645446 1 [Hose 5446

52 |645447 1| Hose 5447

53 507059 Erf|[ Shim 1/2mm
507058 Erf|[ Shim 1Tmm

54 1617008 1| Check valve R1/4"

55 017658 1 | Adapter plate

56 | 645467 1| Hose 5467

57 |645468 1| Hose 5468

58 |645469 1| Hose 5469

59 500068 6 | Screw M6S M10X25 8.8 FZB

143

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

14

(@[]

N

0CT
(@«««ﬁ@a

0
S
O

N

(o))

20 8
20] 21 *f | 25
21\:§ 1 )\ )

> P

@3

07
405

_ Markning pa blocket som visar komponentens plats.
= Mtk - : :
Markings stamped on the manifold showing the componet location.

Log Max 7000 XT - Fixed Head

Ver. 1.5 144



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Hydraulic system, left manifold

Structure

006123-2

Pos. | Part no. Quantity | Description Specification
047180 1| Manifold L.H. Cmpl /Kmpl.

1 612033 1| Left Manifold

2 011626 1| Riktningsventil 24 V Roller arms /Hjularmar

4 540006 12| O-ring @ 9,25x1,78

5 501031 4 | Socket screw MC6S M5X30 12.9

6 612049 1| Valve Saw feeding /Matning sag
613081 1| Magnetspole 24V NG4

7 540036 12| O-ring & 7,66x1,78

8 501033 4 | Socket screw MC6S M5x40 12.9

9 613045 2 | Blind plate NG 6

10 501029 8 | Socket screw MC6S M5x20 12.9

11 619022 1| Blocking valve

12 1613021 1| Cover

13 501035 4 | Socket screw MC6S M5X50

14 619016 3 | Reducer valve

15 [620352 1| Seal kit

16 [617032 6 | Pressure reducer 210 bar

17 1540043 6 | O-ring J 15.6x1.78

18 [617029 1| Check valve

19 [620351 1| Seal kit CV1

20 617013 2| Check valve

20 |620356 1| Seal kit

21 613017 2 | Orifice M6-@ 2,5 mm

22 1601261 2 | Test point GV

23 1601001 4 | Hex plug G

24 1601002 9 [Hex plug G 3/8”

25 601000 4 | Hex plug G 1/8”

26 |613033 1| Orifice @ 2,0 mm

27 |540034 4| O-ring @ 6,07x1,78

28 1613015 1| Orifice M6-@ 1,2 mm

29 613100 1| Orifice M6-J 3 mm

145

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

<)

N
—

YNy B2 - 0 2
= WE -

o
/@ Om ‘\’A’ SN
rw, .%&fMMﬁ%sfw S
S//&v’x.ﬁ\ v’\\h Tane

e &

e 16O

[o]

146

Log Max 7000XT - Fixed Head

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Right main manifold

Structure

611085-X

Pos. | Part no. Quantity | Description Specification
1 012476 2 [ Banjo bolt G 1/2” Long
2 012477 4 | Spacer

3 013805 5| Coupling

5 543069 110-ring 37,69x3,53 - 90
6 543070 11 0O-ring 32,92x3,53 - 90
7 601104 6 | Seal ring G 3/4"

8 601028 2 [ Coupling G 1/4”

9 601029 2| Coupling G 1/4" - 3/8"
10 |[601032 3| Coupling G 3/8”

11 601033 4 | Coupling G 3/8"-1/2"
12 601040 1 [ Coupling G 3/4"

13 [601068 3 | Banjo bolt G 1/4"

14 1601101 2| Seal ring G 1/4"

15 601102 3 | Seal ring G 3/8”

16 (601103 21| Seal ring G 1/2"

17 601200 5| Cu-washer 13x19x1,5
18 [601261 2 | Test point G 1/4"

19 1602114 1 [ Seal ring G 1/4"

20 |602018 4 | Banjo body G 1/2"

21 602057 1 [ Coupling G 3/4"

22 1602091 1 [Plug SAE3 1 1/4"
23 1602092 1| Plug SAE6 1"
24 611085 1 [ Valve K170/L90
25 649210 1|Hose 9210 A-side

26 649211 1| Hose 9211 B-side

28 1601036 2| Coupling G 1/2"

29 016443 4 [ Coupling G 3/4"

30 617008 1 [ Check valve R1/4"

147

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

@5
O
) m

Log Max 7000XT - Fixed Head

Ver. 1.5 148



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Right manifold, major functions valve sections

Structure

611085-X

Pos. | Part no. Quantity | Description Specification
611085-X 1| Valve 7000XT Fixed Head

1 611196 1 [ Relief valve 330 bar

2 620543 1 [ Pressure reducer

3 620397 1 [ Adjusting screw cmpl

4 620550 1 [ Inlet manifold K-170

6 620553 1 | Middle section CL22

7 620554 1 [ EC Lower knife section

8 620548 1 [ Rotator section

9 620549 1 [ Float valve

10 620555 1| EC Upper knife section

11 620551 1 [ Valve section EC Feed

12 620552 1 [ Valve section PC Feed

149

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

Tie Rods
Dragstanger

L90

To be tightened in 3 step s: 10 Nm, 30 Nm, 45 Nm

5) 6) o) 12)6%

7% 7Y 7Y N

0 <=0 Q0 <=0 0<=0 i
Chio C3o Clas Y

To be tightened in 3 step s:20 Nm, 50 Nm, 80 Nm

.ﬁ<}=¥. .ﬁ®%. .ﬁ®§].
C20 C'so Ceo

& = Lubricant/oil

c = Tightening torque in Nm

Log Max 7000XT - Fixed Head

Ver. 1.5 150



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Tie rods

Structure

611098

Pos. | Part no. Quantity | Description Specification
2 502007 3 | Nut M12

4 503009 3 | Washer M12

8 611310-KIT (3) | Tie Rod Kit K-170

10 |611311-KIT (3) | Tie Rod Kit L-90

11 503007 3 | Washer M10

12 502006 3 | Nut M10

151

Ver. 1.5



8. Hydraulic system

Log Max 7000XT Fixed Head
Spare part manual

L90LS
Spool control
EC/PC

30 Nm
22 Ibf

4 30 Nm

22 Ibf

EC'B"

10 Nm "
Loctite 542
1 7 Ibf

Log Max - E6/ $172/ 7000C / 7000Twin/ 7000XT/ 7000XT-FH/ 10000XT/ 12000XT

Ver. 1.5

152



Log Max 7000XT Fixed Head
Spare part manual

Right main manifold, major functions spool controls

8. Hydraulic system

Structure
620554, 620555
Pos. | Part no. Quantity | Description Specification
620393 1| Cap kit EC-“B”-side
1 501051 1 [ Socket screw MCG6S 6x40 12.9
2 620519 1 [ Spring kit PC/EC
3 601000 1| Plug 1/8" R
4 601001 1| Plug 1/4" R
5 620390 1| Cap kit PC-“A”-side
6 620373 1| Seal kit “A” side /sida
7 620379 1 [ Seal kit “B” side /sida
16 [620394 4 | Solenoid valve 24 \VDC
18 501014 8 | Socket screw MC6S 4x12 12.9
19 620395 1 [ Restrictor @ 1,2 mm “A” L. knives/ N.knivar
19 620395 1 | Restrictor @ 1,2 mm “B” L. knives/ N.knivar
19 620395 1 [ Restrictor @ 1,2 mm “A” L. knives/ U.knivar
19 620395 1 [ Restrictor @ 1,2 mm “B” L. knives/ U.knivar
20 620446 1 [ Spool limiter kit For 620554 L. knife section

153 Ver. 1.5



. Log Max 7000XT Fixed Head
8. Hydraulic system
Spare part manual

L90LS, Spool section
Kompensator K, KL, KH, KX

— | View"V"

)l «— G—_Green
B=Blue

K/KL/KH/KX

"VII

%
370

C = Tightening torque in Nm
/ = Assembly tool M4, 393000T006
/ = Disassembly tool M6, 3930007005

/ = Disassembly tool M4, 393000T003

Log Max Alla

Ver. 1.5 154



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Delimbing knife section L-90 compensators

Structure

620554, 620555

Pos. | Part no. Quantity | Description Specification

1 620510 1 [ Compensator kit Size B, K spring, lower knife
section & rotator / Storl. B, K fjader,
nedre kvistkniv sektion & rotator

1 620512 1 [ Compensator kit Size G, K spring, lower knife
section & rotator / Storl. G, K
fjader, nedre kvistkniv sektion &
rotator

1 620511 1 | Compensator kit Size B, KX spring, upper knife
section / Storl. B, K fjader, 6vre
kvistkniv sektion

1 620513 1| Compensator kit Size G, KX spring, upper knife

section / Storl. G, K fjader, dvre

kvistkniv sektion

155

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

L90LS, Spool section
Accessories MR, PA

Log Max 7000XT

Ver. 1.5 156



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Right main manifold, major functions L-90

Structure

611098

Pos. | Part no. Quantity | Description Specification
1 620399 2 | Relief Valve 125 bar B-side
1 620404 2 [ Relief Valve 210 bar A-side
3 620397 4 | Feed reducer

16 540001 1 [ O-ring 4.1x1.6

17 543022 1[O-ring 9.5X2.0

18 540072 2| O-ring 15.3X2.4

157

Ver. 1.5



8. Hydraulic system

Log Max 7000XT Fixed Head

Spare part manual

L90LS, Spool/ Outlet (MU) Section

PS, LSPX

Log Max 7000XT

C = Tightening torque in Nm

= Socket head

=

{

&
C

%
271

PS

6
30

Ver. 1.5

158




Log Max 7000XT Fixed Head

8. Hydraulic system
Spare part manual y y

End section, L-90

Structure

611098

Pos. | Part no. Quantity | Description Specification

8 601002 1 [Hex plug G 3/8” (Port LSP)
11 601001 1| Hex plug G 1/4” (Port PS)

159 Ver. 1.5



Log Max 7000XT Fixed Head

. Hydrauli m
8. Hydraulic syste Spare part manual

K170LS
Inlet section

Ver. 1.5 160



Log Max 7000XT Fixed Head

Spare part manual

8. Hydraulic system

Inlet section EC - K170 valve

Structure
611098
Pos. | Part no. Quantity | Description Specification

620550 1 [ Inlet section Compl.
1 620397 1 | Adjustment screw

Compl.

611308 (1) | Seal kit For 620397
2 620543 1 [ Reducervalve Compl.

611309 (1) | Seal kit For 620543
3 617028 2| Check valve

161

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

K170LS
Spool section
EC

‘ = Locking/sealing fluid

C = Tightening torque in Nm
mm

Ver. 1.5 162



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Feeding section EC - K170 valve

Structure
620551
Pos. | Part no. Quantity | Description Specification
620551 1 [ Feeding section compl.
2 611312 1| Spring Kit B-side / B-sida
3 611313 1|Seal Kit EC B-side / B-sida
4 611314 1 [ Cap Kit EC, Compl. B-sida - 2,3,4,5,6,7,8
9 611315 1| Cap Kit EC, Compl. A-side
14 1620374 2 | Seal Kit For 620394
19 620385 1 | Pilot restrictor 1,5 mm B-sida
20 620385 1 | Pilot restrictor 1,5 mm A-sida
21 620394 2 | Solenoid 24V
23 501014 2 [ Socket screw MC6S M4x12
40 611316 1 [Sealkit EC A-sida pos-7(*4),8,10

163

Ver. 1.5



8. Hydraulic system

Log Max 7000XT Fixed Head
Spare part manual

K170LS
Spool section
Spool actuators PC

C = Tightening torque in Nm

mm

©

‘ = Locking/sealing fluid

Ver. 1.5

164



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Feeding section PC K170 valve

Structure

620552

Pos. | Part no. Quantity | Description Specification
620552 1 | Feeding section PC

8 611317 1 [ Seal Kit PC A-side

9 611318 1| Cap Kit PC A-side

18 611313 1 [ Seal Kit

19 611312 1 [ Spring Kit

20 611319 1| Cap Kit PC B-side

165

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

K170LS
Spool section
Compensator plug

= Socket head

& = Locking/sealing fluid

07
61

C = Tightening torque in Nm

O = Hexagon

Ver. 1.5 166



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Compensator plug, feeding unit

Structure

611098

Pos. | Part no. Quantity | Description Specification
620551 Feeding section EC
620552 Feeding section PC
611320 1 [ Compensator plug Pos 1,2,3,4(2%),5
611321 1 [ Seal kit Pos 3,4(2%),5

167

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

K170LS
Service port accessories
PA, PB

O

O =Hexagon (mm)

C' = Tightening torque in Nm

Ver. 1.5 168



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Relief valves, feed sections K170 valve

Structure
611098
Pos. | Part no. Quantity | Description Specification

620551 Feed section EC

620552 Feed section PC
1 611191 1 | Relief valve 330 bar A-side
3 611190 1 [Relief valve 300 bar B-side
2 540047 (1) | O-ring

169 Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system

Spare part manual

K170LS

Combo Mid Section

Socket head (mm)
Tightening torque (Nm)

O
C

S

g

@e

| Parting seals K |

Ta

o

Thread (metric)

(0]

X

)

i
|//" \
RN
<

)
=

—
A

| Parting seals L |

170

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Midsection, K170 valve

Structure

620553

Pos. | Part no. Quantity | Description Specification
620553 1 [ Midsection cmpl.

1 611194 1 [ Main reliefvalve 350 bar

2 602092 1 [Plug 1”

3 602091 1 [Plug 1%

4 543070 11 0O-ring For 602092

5 543069 11 0-ring For 602091

6 611302 1 [ Seal kit K170

9 501112 4 [ Socket screw MCG6S 12x45

11 501090 4 [ Socket screw MCG6S 10x20

15 1620377 1| Seal kit L-90

21 611303 1 [Plug T2B

26 |611305 1 | Pilotsupply kit 35 bar, rod

26 611306 (1) [ Pilotsupply kit 35 bar, gron

28 1620426 1 [ Pilot Filter cmpl.

29 |620427 1| Pilot Filter

32 |611307 1| Plug TP

171

Ver. 1.5



8. Hydraulic system

Log Max 7000XT Fixed Head
Spare part manua I

172



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Hydraulic cylinder 63/40

Structure

018997

Pos. | Part no. Quantity | Description Specification
510050 1 [ Spherical bushing GEEW32-ES

2 517245 1| Circlip SGH 52
10000481 1 [ Rod kit

173

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
Spare part manua I

Ver. 1.5 174



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Rod kit

Structure

10000481

Pos. | Part no. Quantity | Description Specification
1 10000480 1 [ Seal kit

2 510050 1 [ Spherical bushing GEEW32-ES
3 517245 1 [ Circlip SGH 52

175

Ver. 1.5



8. Hydraulic system

ooooooooooo




Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Hydraulic cylinder 63/40

Structure

015740

Pos. | Part no. Quantity | Description Specification
015740 1 [ Cylinder, cmpl. 63/40

1 620085 1 [ Seal kit

1 1 [ Wipe ring

2 620861 1| Head

3 1 [ Support ring

4 1 [ O-ring

5 1 [ Guide

6 1| Lock ring

7 620911 1 [ Rod,cmpl

8 620910 1 [ Cylinder tube cmpl.

8a Cylinder

9 1[O-ring

10 1 [ Sealring

11 2 | Guide ring

12 1620803 1 [ Piston

14 510011 2 [ Link bearing GE45-ES

15 517253 2 [Lock ring SGH 68

16 1 [ Support ring

17 1| Piston seal ring

18 1 [ O-ring

177

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
y y Spare part manual

Loc-tite 270

()]
(o))
o
,x

% VIKTIGT! Fére montering ska bade tatning och tatningslage
rengoras och smorjas med olja.
Kontroller vid montering att o-ringen inte vrids.

i
_%
IMPORTANT! Before mounting, lubricate seals and grooves :
with oil. —
When mounting, check that the o-ring is not twisted.

Log Max 6000

Ver. 1.5 178



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Hydraulic cylinder 25/16-45

Structure

015462

Pos. | Part no. Quantity | Description Specification
015462 1 [ Cylinder, meas. wheel

3 1| Wipe ring

4 1 [Seal ring

5 620011 1 [Nut

6 1 [ O-ring @19,2x3,0

7 620060 1| Rod

8 620047 1| Tube

9 1 [ O-ring d11,3x2,4

10 620021 1 [ Piston Cmpl.

11 2 | Guide ring

12 505040 1 [ Socket screw MLCGS 8x25

13 517214 2| Lock ring 1 22x1,0 V

14 015220 2| Sph. bushing GE12E

15 1 [ Support ring

16 1 [ Guide ring

17 1620003 1 [ Seal kit

18 625004 2 [ Grease nipple M6 str.

19 1 [ Seling piston

179

Ver. 1.5



Log Max 7000XT Fixed Head

. Hydraulic system
8. Hy y Spare part manual

* VIKTIGT! Fére montering ska bade tatning och tatningdlage
rengdras och smorjas med olja.
Kontrollera vid montering att o-ringen inte vrids.

IMPORTANT ! Before mounting, lubricate seals and grooves

with oil.
When mounting, check that the o-ring is not twisted.

Log Max - Alla

Ver. 1.5 180



Log Max 7000XT Fixed Head
Spare part manual

8. Hydraulic system

Saw cylinder 40/25
Structure
015669
Pos. | Part no. Quantity | Description Specification
015669 1 [ Saw cylinder cmpl.
1 510120 1| Linkhead
2 502704 1| Nut low M20x1.5
3 1 [ Wiper
4 1 [Seal
5 620632 1| Nut 40/25
6 1{0O -ring @ 34,2x3,0
7 620631 1 |(Rod
8 620630 1| Tube
9 1[O-ring @ 19,2x3,0
10 [620041 1 [ Piston
11 1 [ Glider ring
12 505048 1 [ Socket screw MLC6S M12x50 10.9
13 517227 1| Lock ring JV 35
14 510005 1| Sph. bushing GE 20 ES
15 1 [ Support ring
16 1 [ Glider ring
17 1620071 1| Seal kit 40/25
18 625004 2 (1) | Grease nipple
625005 (1) | Grease nipple Option color marking, Hultdins /
Tillval, fargmarkning Hultdins
20 1| Glid o-ring

181

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
aaaaaaaaaaaaaa




Log Max 7000XT Fixed Head

Spare part manual

8. Hydraulic system

Hydraulic cylinder
Structure
018870
Pos. | Part no. Quantity | Description Specification
1 10000366 1 [ Tie rod kit
2 620004 1| Seal kit
183

Ver. 1.5



Log Max 7000XT Fixed Head

8. Hydraulic system
Spare part manual

Ver. 1.5 184



Log Max 7000XT Fixed Head

9. ntrol m
Spare part manual Control syste

9. Control system

185 Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

]
o<
wv
o
S
=

.

®

®
e
W
W

Only for Log Mate 500

Log Max 7000XT - Fixed Head

186

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Electrical system

Structure
Pos. | Part no. Quantity | Description Specification
1 1 [ Terminal box
2 501015 4 | Socket screw MC6S M4x16 12.9
3 014360 1 [ Quick bracket 400, IT
013890 1| Quick bracket DASA 4
4 500028 1| Screw M6S M6x40 8.8
5 517004 1 [ Circlip 22 mm
6 502053 1| Low nut M6 Loc
7 645339 1 [Hose 5339
8 645308 Hose 5308
9 503065 4 [ Washer Nordlock M6
10 1601249 2| Nut R 3/8"
1" 013007 1 | Magnetic sensor
12 014287 2 | Bulk head R3/8"
13 1401770 2| Cable Sleeve PG 9
14 016854 1 | Bracket Log Mate 500
15 402059 4 | Rubber bushing Log Mate 500
16 526015 1 Spring
17 016929 1 [ Sensor bracket
18 500025 4 | Screw M6S M6x25
20 402585 4 | Spacer sleeve 6x10-9
26 016931 1| Coupling G3/8” UF -M20x1,5 UF
27 016852 2 | Washer Log Mate 500
28 502053 4 | Nut M6

187

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

DASA4

IT/ PC,

Log Max 7000XT/ 7000XT-FH/ T0000XT/ 12000XT

188

Ver. 1.5



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Electrical system saw unit 411, 418, 518

Structure

Pos. | Part no. Quantity | Description Specification

1 017283 2 [ Sensor with cabel Magnetic sensor
2 016531 3| Plate

3 3 | Magnetic sensor

4 402587 1| Cable

5 014938 2 | Sleeve

6 502053 2 [ Nut Loc M6

9 503065 2 [ Washer Nordlock M6

16 526015 3| Spring

19 016279 2 [ Magnetic sensor

21 402203 1 [ Lower term. Box

22 501045 2| Socket screw MC6S M6X16 12.9
23 017251 2 | Sleeve

24 401026 1 [ Cable w.conn. 1m

25 501053 2 [ Socket screw MC6S M6x50 12.9
29 033027 1| Pump cmpl. 0,20 24V

30 |645375 1| Hose 5375

33 014287 2 | Bulkhead R 3/8"

34 |601249 2 | Nut G 3/8”

35 |401770 2| Cable Sleeve PG 9

36 015743 1 [ Cable Bracket

37 501111 2| Socket screw MCG6S M12x35
38 503060 2 [ Washer Nordlock M12
39 401358 1 [ Cable housing 5-pin/ 5-pol

42 501043 1 [ Socket screw MC6S M6X12
43 503065 1 [ Washer M6 Nordlock

189

Ver. 1.5



Log Max 7000XT Fixed Head

9. Control system
Spare part manual

3
,?.:

Output
Supply

Q. Running
FEE. CAN

[ )
A Error A

S/N:
P/N: 402610
len

0

N
v

Log Mate Head Modul

Log Mate 500 Head Module

Ver. 1.5 190



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Log Mate 500

Structure

Pos. | Part no. Quantity | Description Specification

1 517004 1| Lock ring

2 500023 1| Screw M6S M6X16

3 502053 5| Nut Loc M6

4 016852 2 [ Washer Log Mate 500

5 402585 4 | Spacer sleeve 6x10-9

6 402059 4 | Rubber bushing Log Mate 500

7 016854 1 [ Bracket Log Mate 500

8 402086 Erf. | Wedge DTO06 12-POL

9 402080 Erf. | Connector DT06-12SB EP06 HANE 12-POL
10 402077 Erf. | Plug White / Vit

11 401310 Erf. | Cover M12 Female / Hona

191

Ver. 1.5



Log Max 7000XT Fixed Head

9. Control system
Spare part manual

Elldada Log Max 7000XT

Ver. 1.5 192



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Terminal box, IT/PC 402

Structure
006116
Pos. | Part no. Quantity | Description Specification
1 013921 1 | Terminalbox
3 500560 4 [ Screw MCS 4X8
9 401093 1 [Cable sleeve PG 9 For/Fér 9 mm cable/kabel
10 401060 2| Cable sleeve PG7
11 401157 6 | Cable sleeve PG 16 Skintop MS 16
12 401096 5| Cable sealing PG 16 3x6mm
13 1401071 1 [Plug PG 16
17 500530 2| Screw MCS M5x6
18 503003 2 | Washer BRB 5.3X10X1
20 401772 1| Cable sleeve PG 11
21 401773 1 [ Cable sealing PG 11 2x4 mm
23 |401295 6 | Cable w. conn L-90/K170
24 401026 5| Cable w. conn 1m
25 401315 1 [ Screw oem cable M3X25
26 401324 1| Seal, valve cap
27 401518 1 [ Terminal IT/PC
401588 1 [ Contact 402
28 401519 2 | Terminal IT/PC
401589 3 | Contact 402
29 1401282 1 [ Reducer PG11 - PG7

193

Ver. 1.5




Log Max 7000XT Fixed Head

) ntrol m
9. Control syste Spare part manual

08
076

Log Max - Nedre kopplingsbox

Ver. 1.5 194



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Lower connection box

Structure

402203

Pos. | Part no. Quantity | Description Specification

1 012951 1 [ Lower conn. box

2 401054 1| Rail L=60 mm TS15

3 500513 2 [Screw MCS 4x5

4 402013 2 | Spacer M4x10

5 401051 9 | Cable terminal AKZ 2,5

6 401052 1| End cover AKZ 2,5

7 401101 2 [ Ground connection Yellow — Green /Gul - Gron
8 401093 1 [Cable sleeve PG 9 For/Fér 9 mm cable/kabel
9 401157 1| Cable sleeve PG 16 Skintop MS 16

10 401096 1 [ Cable sealing PG 16 3x6 mm

11 401073 1| Cable 12-part /led., L=2.5m

12 (401071 1| Plug PG16

195

Ver. 1.5



9. Control system

Log Max 7000XT Fixed Head

Spare part manual

Log Max - Dasa

Log Max 5000D
60008
4point measuring only

R6d/Red =

5000D
60008
7000C

7000XT
10000XT

Log Max 7000XT

10000XT GuI/Ysllow

Log Max

4000B
5000D
6000B

Log Max 7000C
4point measuring only

Ver. 1.5

196



Log Max 7000XT Fixed Head
Spare part manual

9. Control system

Dasa brackets and boxes

Structure

Pos. | Part no. Quantity | Description Specification

1 014363 1 [ Quick bracket DASA4

2 016551 1 [ Bracket Only for Extreme series

3 022135 1 [ Bracket 4point measuring 7000C only

4 014250 1 [ Bracket DASA4

5 017054 1 | Bracket 4point measuring 5000D/6000B
only

6 016593 1 [ Bracket. Only for Extreme series

7 7009847 1 (Box red D418

8 7009846 1 |[Box green D408A

9 7009843 1 [ Box yellow D4CU

10 7009845 1 [Box blue D408D

11 504019 Erf. | Socket screw MF6S M5X16

12 501028 Erf. | Socket screw MC6S M5X16

13 500028 Erf. | Screw M6S M6X40

14 502053 Erf. | Nut M6

15 500043 Erf. | Screw M6S M8X20

16 503065 Erf. | Washer Nordlock M6

17 501104 Erf. | Socket screw MC6S M10X140

18 503057 Erf. | Washer Nordlock M10

19 501048 Erf. | Socket screw MC6S M6X25

20 502055 Erf. | Nut M10

21 503007 Erf. | Washer 10X18X2.0 FZB

22 501113 Erf. | Socket screw MC6S M12X50

23 503076 Erf. | Washer Nordlock Wide/Stor M12

197

Ver. 1.5




Log Max 7000XT Fixed Head

9. Control system
Spare part manual

Ver. 1.5 198



Log Max 7000XT Fixed Head

10. Hose kits
Spare part manual

10. Hose kits

199 Ver. 1.5



Log Max 7000XT Fixed Head

Spare part manual

200

10. Hose Kkits

JSC LG8 NH Iedq 0G¥F uur 089 GZTT09 6GTTO09 "XH "JI3S ¥0- dsd
TLOSTO uwb/T uur TEL GZTTO09 6VTT09 olueg p0- dsd uel TTIO PSS ATV 067579
JSC LS8 NH Iedq 0GP uur 0T9T GZTTO09 SLTTO9 S¥ #0- dsd ¥a Asesxs zodng
TLOSTO wb /T uur G99 T GZTT09 0STTO9 *I3S ¥0- dsd dL 7S PTOFTUBN °d N AN A
0S¢ LS8 NA Iedq 0GP uw 0€9T GZTTO09 SLTTO9 S ¥0- dsd d Asesan zesdng
TLOSTO uwb/T i €0LT GCZTTO09 SLTTO9 S #0- dsd Sd ¥S PTOJITUBKW "o €97S¥9
JSC LS8 NH Ieq 0GP ww 0cL GCTTO09 0GTTO09 *I3s v0- dsd CNd 3IUTOd 3SSL
TLOSTO uw? /T i 9G /[ GCTTO09 0OLTTO9 06 70- dsd ¢Wd TS PTOFTUBNW °d 7S7S¥9
JSC LG8 NA Ied 0GP uur 0TE GZTTO09 0OLTTO9 06 70— dSd|=ATeA XO3Ud JI030TI3SSY
,08T TLOGTO uw?/1 w79 GCTTO09 09TT09 06 70— dsd TIY PTOFTUBN "1 €SS ¥V9
Ied 09€ uur 0GT 9CTTO09 6LTTO9 ofueg y0- dsd Ld-¥d €S PTOFTUBN °H
7Z0GT9 wOT/€ 9CTT09 6LTTO09 ofueqg y0- dsSd L9d-¥d ¢S PTOFTUBNW °¥ TTZ679
Ied 09¢€ uur 06 9CTT09 G6TTO9 *I3S v0- dsd ILV-dd €S PTOFTUBNW "H
7Z0GT9 wWOT/€ 9CTT09 6LTTO09 ofueqg y0- dsd ILV-dd ¢S PTOFTUBW "d 0TZ6¥79
Aseoaxn zadng
uar OTTT g °9s0oy S9AT3D930dd 6T0GT9
J0o30w ISTTOY 1T
ul uw QG pxenb Ssoy TG0GT9
I030W ISTTOY °T
ul ww 0GL paenb osoy TG0ST9
*TAD jutT DBuTlTTa4
ul uw 006 pIenb osoH 0G0ST9
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bn1d odM = I4OoEM | I8ddn = "n | Te30L = °"30L | 3Juswiesay dwnig ‘wiesxy dwnis | 3ybrexls = "I3S | ondsdy Iedg MBS = YdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
GzZ01ZZ "A 9G00LY 'oOu pesH woxd

9G00L¥/€E9€S¥9 "ON 3IxBd

JTY SSOH Texous)

uo obenbuet

Ver. 1.5



10. Hose Kkits

Spare part manual

Log Max 7000XT Fixed Head

9G00LV/€E9€ESY9 'ON 3x®4g
uo °benbuet

0S¢ LG8 NA Ieq Gg¢ ww 008T TCTT09 TSTTO9 *13S 90- dsd g "TAO =JTuy -oOT7]
CLOSTO u8/¢ W TH8T TCTT09 TLTTO09 06 90- dsd d GS PTOJITUBW Y FEVSTO
JSZ LS8 NI Ieq gg¢g uur QLGT TZTT09 8¥TT09 ofueg 90- dsd ¥ "TAD 8JTUY "OT
CLOSTO u8/€ W GT9T TCTT09 TLTTO09 06 90- dsd Y GS PIOJITUBW Y EEVSTO
JSZ LS8 NI Ieq ggeg U 0Z6 TZTT09 8¥TT09 ofueg 90- dsd ¥ "TAD SITUY Y
¢L0GTI9 u8/¢ uur 796 TZTT09 TGTTO09 I3S 90- dsd Y 8S PTOJFTUBW Y 8CVS¥9
0SZ LS8 NE Ieq G8¢ uw 0Zg TZIT09 8V TT09 ofued 90- dsd ¥ "TAo oITUY 1T
¢L0STH9 u8/¢ uur G99 TZTTO09 TLTTO9 06 90— dsd Y 8S DPTIOJFTUBW ¥ LZYS79
0S¢ LS8 NiH Ieq Gg¢ wu 00G TZTT09 TGTT09 *I3S 90- dsd g "TAd oJTuy Y
¢L0STH9 uw8/€ uur Ty G TCTT09 TLTTO9 06 90— dsd d 8S PTOJTUBW "H 9C¥S¥9
0S¢ LS8 NiA Ieq Gg¢ wu 0G% TZTT09 TLTTO09 06 90- dsd g "TAd oJTuy 1
ZLOST9 uw8/€ i T6% TZTT09 TSTT09 ‘X3S 90- dsd d 8S PTOFTUBW °Y SCVSP9
OS¢ LG8 NA Ieq 0G6¥ uu 066G GZTT09 0GTT09 *I3Ss y0- dsd dL 3UTOd 13sslL
TLOGTO uwb /1 uu 0€9 GZTT09 0LTT09 06 ¥0- dsd dL 7S PTIOFTUBK Y COLLY9
OS¢ LG8 NA Ieq 0G6¥ uw Oy ¢ GZTTO09 €EST09 06 90- dsd I03eTNuUNOOY
,0€T TLOSTO ub /T uw Q0% SZTIT09 09TT09 06 #0- dsSd TSV PTOJFTUBW "I 6GLLY9
JSC LS8 NA Ieq 0G6¥ wur 0Z¥ GZTITO09 09TTO09 06 ¥0- dsd Sd PTIOFTUBK "1
TLOGTO wb /1 wur QLY SZTIT09 0STT09 "I3S ¥0- dsd CHd TS PTOFTUBW ¥ 8SLLYVI
JSZ LG8 NA Ieq 0G¥ wu 06T GZTITO09 0STTO09 *I3S ¥0- dsd ¢d 1UTOd 1SSl
TLOGTO ub /T W 977 SZTIT09 0LTTO9 06 70- dsd ¢d PTOFTUBW T TCLLYO
0S¢ LG8 NA Ieq 0G7 uur 08T GCZTT09 0GTTO09 135 F0- dsd WS 3IUTOd 3S3L
TLOSTO ub /1 wu 917 SZTT09 0LTTO09 06 ¥0- dsd WS PTOFTUBK T 0CLLY9
paenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)
ur-bnTd 0EM = Id0oAM | I2ddn = *n | Te3OL = "30L | 3Juswiesay dumnis ‘wieexy dumis | 3ybreals = | snossy Ied meS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey Lanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = [O99UM " SEeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
GZ0TZZ A 9G00LYy "OU PESH wWOoIXJ

JITY OSOH Texousd

PeSHPSXTJALX000L XeW DOT 3Ty SSOH

Ver. 1.5

201




Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

J0SZ LS8 NH Ieq Gg8¢ uw QLS TZTT09 TSTTO9 I35 90- dsd dd PTOFTUBK T
CLOSTO uB/€ Wi 0€9 TZTT09 TOTT09 06 90- dsd Gdd TS PTOFTUBK Y €9LLY9
0S¢ LS8 NH Ieq Gg¢ w079 TZTT09 9€TT09 olfueqg y0- dsd Gd PTOFITUPK T
oGT ZLOSTY u8/€ wu 089 TZTT09 TOTT09 06 90- dsd ¥ "TAD T99UyM - sespy T9LLYY
0S¢ LG8 NH Ieq Ggg ww O0TZ TZTT09 9LTT09 Sy 90- dsd d "TAO To9umM - sesR
ZLOSTY u8/€ wu 00€¢ TZTT09 TOTT09 06 90- dsd I03eTnuUNOOY 09LLY9
0S¢ LS8 NH Ieq G8¢ ww 060T TZTT09 TLTTO09 06 90- dsd T I030w ISTTOY °T
¢LOSTY u8/€¢ uw ¢GTT TCTT09 9LTT09 G 90- dsd 2dd TS PTOFITUBK 9ELLY9
0S¢ LG8 NA Ieq S8¢ w069 TZTT09 TLTTO9 06 90- dsd T I030w ISTTOYd ¥
¢LOSTI u8/€ W TE9 TZTT09 TSTT09 ‘135 90- dsd Tdd TS PTOFTUBK Y SELLYI
OS¢ LG8 NA Ieq 98¢ ww 0ZT TZTT09 0LETO9 ofueg go- dsd 203eTNUNODY
¢LOSTY u8/€ W ZLT TCTT09 TSTT09 ‘I3S 90- dsd €yd PTOFITUBW 1T 0ELLYY
JSC LG8 NA Ieq 98¢ uw QGeT TZTT09 TSTTO09 X3S 90- dsd *TAD wIe ISTTOY "y
¢LOST9 uw8/¢ i T6ET TZTT09 TLTTO9 06 90- dsd €YY PTOFTUBW T LZLLYO
JS¢C LS8 NH Ied G8¢ ww OTTT TZTT09 87TT09 ofueg 90- dsd *TAD wie ISTTOY °¥
0S¥ ¢LOST9 u8/¢ wuur GGTT TZTT09 TLTTO9 06 90- dsd I79d PTIOFTUBN °T 9CLLY9
OS¢ LS8 NA Ieq 98¢ uw 006 TCTT09 TSTTO09 *I3S 90- dsd "TAO wxe I9TTOY 7T
¢L0GT9 u8/¢ uu TH6 TZTT09 TLTTO9 06 90- dsd ¢yY PTOFTUBNW "1 SCLLYIY
0S¢ LG8 Ni Ieq Gg8¢ wur 09 L TZTT09 8% TT09 ofueg 90- dsd "TAO wxe ISTTOY 7T
,0€ ¢LOSTO u8/€ Wi G08 TZTT09 TLTTO09 06 90- dsd Zyd PTOFTUBW "1 VCLLY9
0S¢ LS8 Ni Ieq Gg¢ wur 089 TCTT09 TSTT09 *I3S 90- dsd 193oeId
¢z -dwtad CLOSTO u8/€ TCTT09 TSTT09 *13S 90- dsd WIY TSSYM ~SeaN ZCLLY9
pxenb ssopy paxepuels butyey -saag ano Z butaata Z uoT3oSuuo)| "ou SsoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bntd O0EM = I140dM | xeddn = -n | Te3ol = 305 | Juswiesil dwnig rwiesxl dunis | 3ybreais = | ondsey Ieg MBS = ¥dS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
G§Z0T2Z A 9G00LYy "OU PESH wWoIxj

9G00L¥/€E9€S¥9 "ON 3IxBd

uo obenbuet

JTY SSOH Texous)

202

Ver. 1.5



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

0S¢C LG8 NH Iedq GLE uur 0621 TLETO9 €STT09 *I3s ¢1- dsd Y Io03jou ISTTOd °T
SG00ST9 wb/€ s GyeT TLETO9 CLETO09 06 ¢T—- dsd d €S PTOJTUBNW "d PELLYO
0S¢ LS8 NA Ieq GLE uw 08TT TLETO9 €GTT09 X3S ¢1- dsd g I030u ISTTOd "1
S00GT9 uwb/€ uw et TLETO9 CLETO9 06 ¢TI- dsd Y €S PIOFTUBK Y EELLYI
J0SC LS8 NA Iedq GLE w029 TLETO9 €STTO09 I35 ¢1- dsd g Io03ow ISTTOd °d
S00ST9 uwb/€ uw G/L9 TLETO9 CLETO9 06 ¢T1- dSd d ¢S PTOFTUBW 'Y CELLYI
OS¢ LG8 NA Ieq GLE uw 0g9 TLETO9 €GTTO09 ‘23S ¢1- dsd Y Iojou ISTTOY °d
S00ST9 ub /€ uw G89 TLETO9 CLETO9 06 ¢TI- dsd Y ¢S PIOFTUBW ¥ TELLYO
OS¢ LS8 NA Ieq 08¢ wur 00% €ZTT09 CLETO9 06 ¢TI- dsd d SATea I0j0w MeS
,08T 7L0STO ub /€ ww 9G¥ €CTT09 CLETO9 06 ¢T- dsd mesd IS PIOFTUBW Y 0S¥7S¥9
JSZ LG8 NA Ieq Gve wu 0LeZ ZCTT09 78TT09 ofueg go- dsd €L PIOFTUBK "T
€L0GT9 wl/T W TZE ZCTT109 ZSTT09 "I3S 80- dsd gL TS PTOFTUBW Y 6CLLY9
0S¢ LG8 NH Ieq Gp¢ wur 09¢ ZCT109 78TT09 ofueg go- dsd €d PTOFTUEW "1
€L0ST9 uwl/T uur TTE ¢CTT09 ¢STTO09 135 80— dsd dd TS PTOFTUBKW ¥ 8CLLVI
paenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = *n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunls | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poy | burjey sanssoag = buriey °soag | Isqunu *ON | To9yM DbuTaInses|y = TO9UM °SesaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
G§Z0TZZ A 9G00LYy "OU PESH wWOoIXJ

9G00LV/€E9€ESY9 'ON 3x®4g
uo °benbuet

JITY OSOH Texousd

PeSHPSXTJALX000L XeW DOT 3Ty SSOH

Ver. 1.5

203



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

JSC LG8 NH Ied G8¢ uu 008T TZTT09 9LTTO9 S¥ 90- dsd g x01B30Y
¢L0GTI9 u8/¢ uur €98 T TZTT09 TLTTO9 06 90- dsd d 9SS PTOJFTUBNW "d S8%¥S¥9
JSC LG8 NH Ied G8¢ uur 08T TZTT09 9LTTO9 S% 90- dsd Y I103e30Y
CLOSTO u8/¢ W €68T TCTT09 TOTT09 06 90- dsd Y 9S PIOJFTUBW Y 787 S¥9
OS¢ LG8 NH Ied G8¢ uu 0T TZTT09 TLTTO9 06 90- dsd butsnoy ze9H 103B310Y
¢L0STHO u8/¢ uu 267 TZTT09 TLTTO9 06 90- dsd I03eTNUNDOY £87S¥9
0S¢ LG8 Ni Ieq 0GF wu QLGT GZTT09 67TT09 ofueg y0- dsd d I03e3oy
TLOSTO /T W €797 GZTT09 97 TT09 ofueg 90- dsd €dd TS PTIOFTUBH ¥ 98%7G¥%9
OST LG8 NA Ieq 06¢ wu QL 6€GT09 TESTO9 ofueg zo- dsd IsmoT "1
T60ST9 ub /T wu QL 6£5T09 6CST09 *I3S5 ¢0- dsd *¥ xo3depe-g 687579
OST LG8 NA Ieq 06¢ w087 6E€ST09 TESTO9 ofueg zo- dsd asddn ¥
T60ST9 ub/T uuw 087 6EST09 6CST09 ‘I35 ¢0- dsd *¥ x93depe-[ 88¥7S¥9
OST LG8 NA 1eq 06¢ uuw 00¢ 6€ST09 TESTO9 ofueg zo- dsd IsmoT ¥
T60ST9 uwb/1 uw 00¢ 6EST09 625109 ‘I35 ¢0- dsd * 1 x93depe-[ Z8¥S¥9
OST LG8 NA Ieq 06¢ uw QLE 6€ST09 TEGTO9 ofued zo- dsd asddn 7
T60ST9 ub /T W QL€ 6EST09 6ZST09 ‘23S ¢0- dsd *T x93depe-g T87S¥9
OST LG8 NH Ieq 06¢ wur 0§¢ 6€ST09 6ZST09 "I38 Z0- dsd *1 xo3depe-g
T60GT9 uwb/1T uu 0G¢ 6E£ST09 6CGT09 I35 ¢0- dsd T duedi 393orid 8LVSPO
OST LG8 NA Ieq 06¢ wu 0G¢ 6€ST09 6ZST09 *I3S Z0- dsd *d 193depe-J,
T60ST9 ub /T W 057 6EST09 6Z5T09 *I1S Z0- dsd ‘Y SwelIJ 3exoeld LLYSH9
Wl uu 0ge pienb ssoy 0G0GT9
pxenb ssoy paepuels butyey -saag ano Z butaata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxedg 9ZTS Te3oL oU 3IBQ | Tou 3IEd 1 but3iata T uoT3OduUuo)
odA3 ssoH yzbus1 |[ssTnaasg sbutjyaTda SUOT3O9UuU0)
ur-b6n1d odM = I4OoEM | I8ddn = "n | Te30L = °"30L | 3Juswiesay dwnis ‘wiesxy dwnis | 3ybrexls = I35 | ondsdy Ieg MBS = YdS
AUBTY = Y | Io0npoayY = ‘poyY | burtjey oanssoiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSES = TO9UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = " TAD | IojoweTlp dwTta) = -dwTtId
G§Z0TZZ A IZ200LYy "ou peSH woxd

TZ00LY/L8VSY9 "ON 3xed

uo obenbuet

TOIJUCS I0TE]0Y

204

Ver. 1.5



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

0S¢ LG8 NA Ieq Gy wu 080T ZCT109 ZLTT09 06 80- dsd ¢L 8S PIOFTUBW Y
€L0GTI wl/T ww FZTT ZCT109 ZLTT09 06 80- dsd L proFtueu mes dog LSLLV9
0SZ LG8 NA Ieq Gye ww QLTT Z¢ZTTI09 ZLTT09 06 80— dsd ¥S projruew mes dog
,00€ €LO0GTIY uwl/T ww 0ZCT ¢ZTT09 ZLTT09 06 80— dsd g I0j0w Meg 9GLLY9
0S¢ LG8 NA Ieq Gv¢ wu 0Ze CCZTTI09 ZSTT09 *I3S 80- dsd d projtuew mes dog
€L0STO uwl/T uar 6G¢ ¢CTT09 ¢STT09 I35 80- dsd ¢d 85 PTOFTUBW "d ESLLYO
0SZ LG8 NA Ieq Gpve W GE9 ZCTTI09 CLTTO9 06 80- dsd Y I03j0u Meg
=0LZ €L0GTY uwl/T w00 L ZCTT09 Z9TT09 06 80- dsd ¢d 8S PTOFTUBW °d 6VLLYO
OS¢ LS8 NH 1eq 98¢ w018 TCTT09 TSTTO09 *I3Ss 90- dsd Gdd TS PTOFITUBK Y
N4 ¢L0STH9 u8/€ uar 098 TCTT09 TLTTO9 06 90- dsd da Io3ou meg POLLYO
OS¢ LS8 NH Ieq 98¢ w08 TCTTO09 TSTTO09 ‘23S 90- dsd mes dof,
¢¢ dwtap ZLOST9 u8/€ uw 0Z§ TZTT09 TSTTO09 ‘23S 90- dsd 9SOy ©AT3DS30314d T97G79
0S¢ LS8 NH Ieq 0G6¥ uw GGy GZTT09 GLTTO9 G ¥0- dsd d "TAO pea3 1eq mes
TLOGTY ub /T uw TS GZTT09 0STT09 "I31S ¥0- dsd g proFruew mes dog GSLLY9
OS¢ LS8 NH Ieq 0G6¥ Wi Geg GZTITO09 SLTTO9 S ¥0- dsd ¥ " TAD pesF Ieq MES
TLOGTY ub /T uw 67 SZTITO09 0STT09 "I3S 70— dSsd ¥ projtuew mes doj PSLLY9
OST LG8 NI Ieq 06¢ wu 0eee 6€ST09 67TT09 ofueg y0- dsd 3tun mes dog
T60GT9 ub /T w007 C 6EST09 0€ST09 Sy ¢0- dsd ¢ ~TuewW UOTANCQTIISI( €LYSYO
paxenb ssoy paepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = *n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunls | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey Lanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = [O99UM " SEeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
G§Z0TZZ A LEOOLY °"ou peSH woxjg
LEOOLY/TOLLYY "ON 3IBg M®S dog,

uo sbenbuet PESHPOXTALX000L XeW DOT 3T SSOH

Ver. 1.5

205



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

Ioj0Ww ISTTOY
ul wu 00L pxenb osoy TS0STO
Joj0W ISTTOY T
ul wu 00L pxenb osoy TS0ST9
0SZ LG8 NA Ieq GLE uw 06€T TLETO9 CLETO9 06 ¢TI- dsd ¥ JI03j0w ISTTOY 1T
,0LC S00GT9 ub/€ U 97§ T TLETO9 CLETO9 06 ¢T- dsd d €S PTOFTUBW °d P7LLTO
OS¢ LG8 NA Ieq GqLE uw 06¢T TLETO9 CLETO9 06 ¢TI- dsd T I010w ISTTOY T
,08T S00ST9 uwb/€ uw 9y et TLETO9 CLETO9 06 ¢T- dsd Y €S PIOFTUBK Y EVLLYI
OS¢ LG8 NA Ieq GLE uu QgL TLETO9 CLETO9 06 ¢T- dsd T I030W ISTTOd ¥
06T S00ST9 ub/€ uw 98/ TLETO9 CLETO9 06 ¢T- dsd d ZS PTOFTUBW Y CVLLYO
0S¢ LS8 NA Ieq GLE uur 0L TLETO9 C¢LETO9 06 ¢T- dsd ¥ 2030UW ISTTOY Y
,08T S00ST9 ub/€ uur 96 /L TLETO9 ¢LETO09 06 ¢T- dsd Y ¢S PTOFTUBKW "d TVLLYO
JSZ LG8 NA Ieq Gg8¢ wu 060T TZTT09 TLTTO9 06 90- dsd T Ioj0w ISTTOY °T
CLOSTO u8/€ W €GTT TZTT09 9LTTO09 G 90- dsd 2dd TS PTOFTUEPK ¥ 9ELLY9
0SZ LG8 NiH Ieq Gg¢ w069 TZTT09 TLTTO9 06 90- dsd T I030w ISTTOY ¥
¢L0OSTY9 u8/€ uul TE9 TCTT09 TSTTO09 I3S 90- dsd Tdd TS PTOFTUBRW "d SELLYO
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
G§Z0T2Z A 9000LYy "OU PESH WOoIJ
9000L%7/20LLY9 'ON 3x®4 HHAA

uo obenbuet

206

Ver. 1.5



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

OST LS8 NH Ieq 06¢ wur QLL 6€GTO09 67TT09 olueg y0- dsd g "TAD °FTUuy ‘N
T60ST9 uwb /T wuur €28 6€GT09 67TT09 olueg p0- dsd Y DTOFTUBN "1 8V LLY9
OST LS8 NH Ieq 06¢ uw QLL 6€GT09 67TT09 olueg p0- dsd ¥ "TAD °3TUY °'n
T60GT9 /1T uw €78 6€ST09 6VTT09 olueg p0- dsd 7L PTOFTUBN "1 LYLLYO
paenb ssol paepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaed 9ZTS Te3oL ou 3B | Tou 3TBd 1 butiata T uoT3O9UuUo)
odk3 ssoH yzbust |sSsTnaasg sbuTtyaTa SUOT3O9Uuo0)
ur-bnid OEM = IdOEM | I=ddn = *n | Te3OL = 205 | 3uswiesr] dumlg = ‘wiesrl dunis | 3ybreals = I35 | Snossy Ieg MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey Lanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = [O99UM " SEeaR
PTOJTUBN = °"TUBW | ISMOT = °"OT | 33I9T = T | TPUIDIXY = XY | ISPUTTAD = °TAD | xoj3sweTp dwTta) = -dwrtad
Gz0TZZ "A T000LYy "~Ou peSH woxd

TO00LY/VOLLYY "ON 3xBd S3Tuy oddn OT[NeIpPAH

uo sbenbuet PESHPOXTALX000L XeW DOT 3T SSOH

Ver. 1.5

207



Log Max 7000XT Fixed Head

10. Hose kits

Spare part manual

OS¢ LG8 NA Ieq 08¢ uw Q0€ET €CTT09 8LTTO09 Gy ¢I- dsd Y I030u Mmeg
7L0ST9 ub/€ U y6ET €CTT09 CLETO9 06 ¢T- dsd dS SATEA JIOj0W Meg§ TSPSP9
OS¢ LG8 NA Ieq 08¢ uw 0G8T €CTT09 8LTTO9 Gy ¢I- dsd d Iojow meg
7L0ST9 ub/€ W GG6T €CTT09 €GTT09 ‘I35 ¢1- dsd pL TS PTIOFTUBH Y 6C75%9
OS¢ LG8 NA Ieq 98¢ uw QT6T TCTT09 87 TT09 ofuedg 90- dsd d Iojow Mmes
ZLOST9 u8/€ Wu 866 T TZTT09 87 TT09 ofued 90- dsd €dd TS PIOFTUBH Y 997579
0S¢ LS8 NA Ieq 0G¥ uur 0GLT GZTTO09 6VTTO09 olueqg po- dsd d "TAD pes3F Ieq MES
TLOGTO uwb /1 W G6 LT GCTTO09 0GTTO09 I35 70— dSd|°ATEA YO9UD JI030TI3S9Y 8V SO
JSZ LG8 NA Ieq 0G¥ w002 GZTITO09 67TT09 ofuedg y0- dsd Y "TAO peeJ 1eg MES
TLOSTO ub /T W /.02 SZTITO09 0LTTO9 06 ¥0- dsd Td PTOJTUEBW T TEVSTI
OST LG8 NH Ieq 06¢ w00 6€GT09 LZTST09 06 ¢0- dsd J3Tun MeS UTeN
T60GT9 /7T uul 8TY 6E£GT09 TESTO9 ofueg z0- dsd T "Tuew uoT3inqTalstd CLVSPO
pxenb ssoy paepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jxedg 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uoT3OduUuo)
odA3 ssoH yabus ([soTnaasg sbutjyaTda SUOT3O9UuU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
G§Z0T2Z A LEOOLY °"ou peSH woxg
LEOOLY/SOLLY9 "ON 3xBg TX Ly MeS

uo obenbuet

208

Ver. 1.5



Log Max 7000XT Fixed Head

10. Hose Kkits

Spare part manual

OS¢ LS8 NH Ieq G8¢ wu QL8 TCTT09 pud putd
IoseT ‘pud putd ¢L0ST9 uw8/€ 006 TCTT09 TSGTO09 "XH "I3AS 0 W 9S50y 9SAT309301d SVLLYO
OST LG8 NA Ieq 06¢ uw QGGT 6E€ST09 0€GT09 Sy ¢0- dsd ¢ ~Tuew uUOTANCTIISTJ
imes T60ST9 ub/T uw OGS T 6EGT09 ZESTO09 ofueg y0- dsd Ases1n zadng TLVSP9
0S¢ LS8 NH Ieq Gg¢ wur 006T TCTT09 TLTTO9 06 90- dsd d Iojow mes
X TTVP ¢L0ST9 uw8/€ wu Gye T TZTT09 87 TT09 ofued 90- dsd €dd TS PTOFTUBW ¥ ZS7S¥9
OS¢ LS8 NH Ieq Gg¢ uw 08¢ TCTT09 pud putd
CLOSTO u8/€ TCTT09 TSTT09 "I3S 90- dsd ©S0Y SAT3D8301d 677579
0S¢ LG8 NH Ieq Gg¢ wu 00TZ TCTT09 TOTTO09 06 90- dsd Q Iolow meg
OWI 3INOouU3TM g8T¥H CLOSTO u8/¢ W ZSTZ TCTT09 TLTTO09 06 90- dsd €dd TS PTIOFTUBK Y 9€vSP9
paenb sson paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jxeg 9ZTS Te3oL ‘OU 3IBA | Tou 3IEd 1 butiata T uoT3dOdUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = °n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
GZ0TZZ A XXXXXX °‘ou peSH woxjg
XXXXXX/6TLLY9 'ON 3Ied SOSO0Y SNOSUPT[9OSTH

uo obenbuet PESHPOXTALX000L XeW DOT 3T SSOH

Ver. 1.5

209



Log Max 7000XT Fixed Head

.H ki
10. Hose kits Spare part manual

Ver. 1.5 210



7000XT Fixed Head
7000XT Fixed Head
7000XT Fixed Head
7000XT Fixed Head
7000XT Fixed Head
7000XT Fixed Head
7000XT Fixed Head

manu

al

manu

al

manu

al

manu

al

manu

al

b=
©
o
)
—_
©
o
wn
=
®©
a
)
—
®©
fo%
(7))
©
®©
ol
)
—
®©
ot
n
S
©
o
)
©
a £
wn
=
®©
o
)
—
©
ot
wn
=
®©
ol
)
—
®©
fo%
(¢p]
©
©
ol
)
—
®©
ot
(7))

manu



	1. Frame and protection
	Frame with protective cover

	2. Delimbing unit
	Delimbing unit
	Lower knife
	Upper knife
	Hydraulic upper knife

	3. Feeding unit
	Roller arms
	Feed roller arms MS11, assembly
	Feed roller motors V12
	Feed rollers, V-steel V12
	Feed rollers, V-steel MS11
	Feed rollers, steel V12
	Feed rollers, steel MS11
	Reduction gear Brevini
	Reduction gear Bonfiglioli


	4. Measuring
	Measuring wheel
	Diameter measuring

	5. Saw unit
	Saw unit, top saw 98XL
	Top saw, hydraulics
	Top saw, manifold
	Top saw, manifold

	411XL (option)

	Saw 411XL & 418 hydraulics
	Super Greasy hydraulics
	Super Greasy
	Main saw, 418 (standard)
	Saw unit 518
	Tension device saw unit 518
	Bar holder #7 15 mm STD


	Saw 518 hydraulics

	6. Rotation unit
	Rotation unit

	7. Accessories
	Tool kit
	Edge cover
	Slide hammer kit
	Find End
	Find End photocell
	Allen key
	Tools, Saw 411H, 418H
	SureGrip
	Electrical controlled measuring wheel
	Low pressure control
	Active friction control
	Bypass valve

	8. Hydraulic system
	Hydraulic system
	Hydraulic system, left manifold
	Right main manifold
	Right manifold, major functions valve sections
	Tie rods
	Right main manifold, major functions spool controls
	Delimbing knife section L-90 compensators
	Right main manifold, major functions L-90
	End section, L-90
	Inlet section EC - K170 valve
	Feeding section EC - K170 valve
	Feeding section PC K170 valve
	Compensator plug, feeding unit 
	Relief valves, feed sections K170 valve
	Midsection, K170 valve

	Hydraulic cylinder 63/40
	Rod kit

	Hydraulic cylinder 63/40
	Hydraulic cylinder 25/16-45
	Saw cylinder 40/25
	Hydraulic cylinder


	9. Control system
	Electrical system
	Electrical system saw unit 411, 418, 518
	Log Mate 500
	Terminal box, IT/PC 402
	Lower connection box

	Dasa brackets and boxes

	10. Hose kits

